Ccz Navod na obsluhu Soustruh na kov
EN User Manual Metal turning lathe

ED100OF

Soustruh na kov
Metal turning lathe

Prectéte si peclivé tento Technické zmény a tis-
navod pfed prvnim kové chyby vyhrazeny!
pouzitim!

Read the operation manual Technical data subject to

carefully before first use! changes, errors excepted!

Vydani/Edition: 2011 - Revize 01 - CZ/EN

Marktplatz 4 | 4170 Haslach | AUSTRIA

Gewerbepark 8 | 4707 Schlisslberg | AUSTRIA

Tel: +43 - 7289 / 71562-0 | Fax: +43 - 7289 / 71562-4

Tel: +43 - 7248 / 61116-0 | Fax: +43 - 7248 / 61116-6
info@holzmann-maschinen.at , www.holzmann-maschinen.at

HOLZMANN-MASCHINEN GmbH




HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at

OBSAH / INDEX

1.1 Specifikace ovladacich prvkii a KOMpPoNENt StrOjJe ......ceuucieiiiiieiieeiceieiriererreeeeeereeeeeeensnseeeeseeeeennnnnnnnnes 7
1.2 TECHNICKE U@J@ «.ceeuueeiieeeneiiieeeieiieeeeetteeneeettenneeertensseeteenssesseenssesseenssesseenssesseenssessssnssessssnssssssenssssssnnnnns 8
1.3 UCEI POUZIti.eeerureeurersreiereissreireessreessessssessseesseesssessssesssessssesssessssssssessssesssessssssssessssesssessssesssessssesssssnns 10
0 T A o Too 1Y o T o To Lo [ 411GV SSRPSN 10
1.4 NEedOVOIENE POUZIti ...cceeuuueerireeeirirueieieneeerrenneerrennseeseennssereensssssennsssssennsssssennsssssennssssrensssssrensssssnnnnnns 10
1.5 VSeobecné bezpeCnostni POKYNY ......cccceuiiiiieiiiiiiiccerieecierereneereeasessesasssssennssssrenasssssennsssssennssssrennnes 11
i D F | L 4 741 T T POt 12
1.7 UStaVeNi StrOJ .. eeuuiiinireeneitenirineeetenerenerensereasesensessnsseransersssersassssnssesensssssssssansessnssssnssssnssesnnsssansesansans 13
O A VAV o T- =T o SRRt 13
(2 X 1 711 OO 13
B B [0 1) =1 = [P 13
L 8 IMIAZANI.cu ieuuiieiiriniiiiecreeerennertnnerenseerasserenserensesensesensserassssensessnssssnssssnssesassssansensnssssnssssnssennnsesansesansans 13
R 200 R oY Y1 OO PRRRN 13
BT o =NV o Yo [0 1] = TP PR 14
1.8.3 SUPOITOVA SKIIM cuviiiiiiieeeiiie et et e et e st e e e et e e e e etteeeesabbeeeestaeesasbaaeeasteeaeanssaeessseseestseseanssasesassaaeeansseeeannns 14
1.8.4 OZUDENE KOIA PFEVOUOVKY ......vvieiiiiieeeiiii ettt e et e e ettt e e ettt e e e st e e e ettae e seabaeeesabaeeeesssaeessseeesastaeseanssaeessbaaesasteeanannns 14
ST Y D R R o= 1] o [P 14
1.9 SYMDBOIY OVIAAANI cccuueiiiieiiiiiiiciiiccrererrrr e rre e s ssa s s s s s a s s sesassssnennsssssenesssssenesssssenssssssanenas 15
1.10 KONTrola OtACEK VFELENE ....cc..iieuieeeiieniireeereenirtenertenerensetennersaseerasesenssssensssensessassssnssssnssesnsssssnsesannens 16
1.11 VOIba ZAVItU @ POSUNU ..c.ueeneiiiniiienerenereeneteaseereserensseresserensessassesasesenssssssssssssessnssssnssssnssssnsssssnsesannans 16
1.12 ZAavity @ zadAVaci tabUIKY ........cciieecieei e e eree e s eee e e s e na s e e s e s a s s e e nans s eenassserenanansennnnen 17
1.13 REZANT ZAVILU .eeuveeeereeiieeeeieeeriseeeeesteesesseesesseessssesssssesesssesssssesssssesssseesssseessssesssssessssesssssessssesssssessnne 19
1.14 MONEAZ SKIICITIA cuueeenrerenireniiieirteeietteieteeiereneirenrereneserensersasersssssensesenssssssssssssessnssssnsssenssssnsssssasesensans 20
1.15 SEFIZENT SOUSTIURNU ..c.uieeiiieiiiiiiieieieiereeiereeeirteereneretenseteasereasssensesenssssssssssssesenssssasssenssssnsssssasesennans 22
1.16 Vedeni SUPOrtoVE SKFING.........ccccuuiiiiiiiiiiiiieiiinienienieneenesiessenssissesassssssnnsssssennssssssnsssssssnssssssanenas 22
L1.17 PFICNG SANE......eeeeiieeireenereenerteneteeseteneereosereasessasesenssesasssssssessnssssnsssensssssssssansessnssssnsssenssesnnssssnsesannans 22
L1 18 HOPNI SUPOKt.....cceeeeiiiiiiiitieeeeiereserteneseseenssseseenssseseensssssesnssssssnnssssssnnssssssnnsssssenssssssennsssssennsssssananes 23
1.19 Matice PFICNENO SUPOITU ...ccuuuiiiieieiiiiceeteieeeeeeeneeeeenneeeeensseeseenssssenasssssnnssssssnnssssssnnsssssenssnnssnnnnes 23
1.20 SPOJ KONIK — 10ZE@ STIOJE....ceeeueeerinnneerrenneereenneeeeennneeeeensseeseenssaesesnssassenassasssnsssssssnnssssssnnssssssnssnsssnnnnes 23
1.21 Constructional iNAICAtioN . ....cieuiiiiieiiiiciiietierirecretteeteeeeeeneeneteseraseraserassenssenssasssassenssenssanssnnesnnes 25
1.2 PrOP O USAZE cuutuuirerieetienirasirasirassrustssstassrsssrsssrsssesstosstassssssssssssssssstssstsssrsssssssssssesstasstasssssssssssnssasssanss 28
1.23 INCOITECTE USAZ.uuuiuuirerieniieniruiraiirusiresinssissrsssresseestossiassrassrsssssstasstasssassrsssrsssrsssasstasssassrasssnsssnssanssnnss 28
1.24 Safety INStrUCTIONS. ... cccuuiiiieccrcicccreccrrrr e e s e e ee s e e e s e s e s a s s senasssssenasssssennsssssenssssssensssssennenas 28
1.25 Unpacking and INStallation ........c...cciiemiiiiimiiiiiicrrcieseenesereeeasssesassessennsssssenesssssennsssssenssssssanenes 31
0072 T80 R 1 T = T (1 V-SSR 31
002 30 A O 1T o 11 =SSR 31
i AT [ o1 711 = o TP TR UURUTN 31
B X3 HT] o T Lot Y A o] 1 FOO PPNt 31

Soustruh na kov / Metal turning lathe ED1000F



A ST o =TT [ o Yol OO PPN 31

Y CT=T T4 oTo ) TP TP PP T PPUPPRTP 32
B I Y o] o] IO PO PPN 32
L N O - =l - | SRS 32
RN 01 o T= g o T [ £ TP PP PSRV PP PPUPPRTP 32
27 A0 T« 1= = 1o T 0 TR 0] «To ] L3 33
1.28 Spindle SPeed CONLIOl........ccuuiiiiiiuiiiiiiiiiiiierieie e treaesiesseassstssassssssensssssessssssssnssssssenssssssanases 34
1.29 Thread and feed Selection ...........cccceiiiiiiiimeiciiiiiiiiiir e saaes 34
1.30 Feed and thread tables..........cccceviiiiiiiiiiiiiiiiii 35
1.31 Thread cutting OPEratioN........cccceuuciiiiiiiiiriieerreieereenaeereenaeeseeansessenassessennsssssennsssssennsssssensssssnnnnnes 37
1.32 CHUCKS AND CHUCK MOUNTING.......cciiiiiiiiiiiiiiiiiiiinisinsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssses 39
1.33 Lathe aligNMENt .........cee i ccrreicerreee e e e eea e s eena e s e ras e senasssssenasssssenasssssensssssnensssssnenssnnsnnnnnes 40
3 7 BT To Lo 1 L o o T TRt 40
1.35 Cross SlAE .ccciiiiiiiiiiiiiiiiiiii s s s s e s s e 40
1.36 COMPOUNT FESE ..c.uieeriieenerinnirtneerentereniereeereaseeensessnsseranseressessnssssnssssnsssssssssansessnssssnssssnssesansssansesansans 41
1.37 Cross SlIde NUE....cceiiiiiiiiccc e 41
T30 I T1 £ (01l [ ¢ T=Te Iel =T 1T o O P 41
1.39 Objednavky Nahradnich dilll ...........ccoeeiiiieeiniieiiiinieieiireeeereeererreenseeeeseeeeseaassseesseeesssnsnsssnesssesssennnns 92
1.40 SPAre PArt OF0er ... . iiiieeiiiiieiieiireietteneiertenesiettennsiestensssesssnsssssssnsssssssnssssssnnssssssnssssssenssssssenssssssanenas 92
HOLZMANN Maschinen Austria & www.holzmann-maschinen.at | strana 3|

Soustruh na kov / Metal turning lathe ED1000F



MANN.

>
\e%
"v

HOLZ

BEZPECNOSTNI SYMBOLY / SAFETY SIGNS

CZ  BEZPECNOSTNI SYMBOLY EN SAFETY SIGNS
VYZNAM SYMBOLU DEFINITION OF SYMBOLS

Ccz
EN
‘!L__!_]_l Ccz
EN

N €z
0:

UPOZORNENI! Dbejte bezpelnostnich pokyni! Opomijeni pfedpisi a
pokynid miZe vést k téZkym zranénim nebo dokonce smrti.
ATTENTION! Ignoring the safety signs and warnings applied on the ma-

chine as well as ignoring the security and operating instructions can cause
serious injuries and even lead to death.

PRECTETE SI TENTO NAVOD! prectéte si pozorné tento ndvod na

obsluhu a udrzbu a seznamte se s ovladacimi prvky, abyste pouZivali stroj
spravné a predchazeli tak zranénim nebo zavadam.

READ THE MANUAL! Read the user and maintenance manual carefully
and get familiar with the controls n order to use the machine correctly and
to avoid injuries and machine defects.

OCHRANNE PROSTREDKY! Obsiuha mé povinnost nosit ochranu
sluchu, ochranné bryle a vhodnou obuv.

PROTECTIVE CLOTHING! The operator is obligated to wear proper
ear protection, safety goggles and safety shoes

EC-CONFORM - This product complies with the EC-directives.

c € CZ CE-KONFORMITA - Tento vyrobek je v souladu se smérnicemi ES.
EN

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m

Soustruh na kov / Metal turning lathe ED1000F



PREDMLUVA
Vazeny zakazniku!

Tento navod k pouziti obsahuje dilezité informace a pokyny k uvedeni do provozu, Udrzbé a pro-
vozu soustruhu na kov ED 1000F.

Tento navod na obsluhu je nedilnou soucasti stroje a musi byt u néj uchovan pro pripadné
pozdéjsi pouziti. Pokud stroj predavate treti osobé, vzdy navod prilozte!

Dodrzujte bezpecnostni pokyny!

Pfed prvnim pouzitim si pozorné prectéte tento navod na obsluhu. To Vam usnadni praci
se strojem a pomUze predchazet chybam a ptfipadnym &kodam. Dodrzujte bezpelnostni
pokyny a dbejte vystrah. Opomijeni bezpe&nostnich pokyni mizZe vést k vaznym $kodam
na zdravi.

Z divodu neustélého vyvoje nasich produktl se mohou vyobrazeni nebo obsah tohoto navodu
mirné liSit od skutecCnosti. V pripadé zjisténi nedostatku této dokumentace nas o téchto laskavé
informujte.

Technické zmény a tiskové chyby vyhrazeny!

Autorské pravo
© 2011

Tato dokumentace je chranéna autorskym pravem. VSechna prava vyhrazena! Obzvlasté kopiro-
vani, pretisk, preklady nebo pouZziti fotografii a vyobrazeni budou trestné stihany — soudni misto
je v Rohrbachu!

Adresa na sluzby zakaznikiim

HOLZMANN MASCHINEN GmbH

A-4170 Haslach, Marktplatz 4
Tel 0043 7289 71562 - 0
Fax 0043 7289 71562 - 4

info@holzmann-maschinen.at

PO-PA 8-12 a 13-17hod. GMT+1

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




MANN.

N

© X NOULAEWDN®E

=
= O

= R = B
o U~ WN

S

TECHNICKE UDAJE

1.1

1 42 41

11

12/13

Paka otacek

Vretenik

Digitalni displej otacek vietene
Volba sméru posunu

Vymeéna kol prevodovky

Volba rychlosti posunu
Pfrevodovka posunu

Kluzna spojka

Vedeni vietene s krytem

. Pohybovy Sroub
.Sroub posuvu suportu
.Olejova vana

. Patka leva

. Provozni lampa

. Pfepinac pro chlazeni
. Pdka otacek vretene
17.

Startovaci tlacitko

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

40 39 38 37 36 35 34 33 32

14 X156 \16 \17\18\19 \20\21\22

22.
23.
24,
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.

Specifikace ovladacich prvkl a komponent stroje

27

26

25

24

23

Suportova skfin

Paka pro fezani zavitl
Ovladaci paka

Tocitko pFicného suportu
Horni ¢ast suportové skfiné
Drzak nastroje

UloZeni koniku v loZe stroje
Loze stroje

Podstavec konika

Konik

Tocitko konika

Aretacni paka konika
Upinaci paka pinoly
Chladici systém

Tocitko horniho suportu
Horni suport

Drzak naradi

Soustruh na kov/Metal turning lathe ED1000F



18.Vypinac nouzového zastaveni
19. Provozni brzda/Nozni brzda
20. Patka prava

21.Tocitko podélnych sani

39. Pracovni osvétleni
40. Vreteno a sklicidlo
41. Bezpecnostni kryt sklic¢idla
42. Elektricka pripojka

Soustruhy jsou uréeny vyhradné pro vyrobu a opravu hfideli, vieten a malych i velkych obrobkd.
Mohou byt zaroven pouzity pro fezani metrickych a imperidlnich mérnych jednotek. Jejich obsluha
je snadnd, jsou spolehlivé, jednoduché na servis, velice produktivni a o nizké hladiné hluku.

1.2 Technické Gdaje

Max. toény primér nad suportem 7.8" (198mm)

Max. délka hrotu 39.37"” (1000mm)

Otvor koniku

Koénus koniku

Zdvih - horni support

Zdvih - hlavni sané

Podélny posun

Zdvih pinoly

Zavity palcové

4" (100mm)

2" (51mm)

MT No.6

3.5” (90mm)

37.8" (960mm)

0.002"-0.0154" (0.052-0.392mm)

4-56 TPI

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Soustruh na kov/Metal turning lathe ED1000F



Zavity trapézové 0.2-3 M.P

Hmotnost (netto) 1320 Lbs (600kg)
Rozmé&r baleni (DXSXV) 76.38"7X29.92""X59.84"
(1940x760x1520mm)

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at
Soustruh na kov/Metal turning lathe ED1000F




BEZPECNOST

1.3 Uéel pouziti

Stroj se smi pouzivat pouze vobezvadném technickém stavu, pfi dodrzeni véech pokynd k pro-
vozu a bezpecnostnich pokynu, pfi védomi nebezpecnosti stroje! Zavady, které mohou ovlivnit
bezpecnost stroje, ihned odstrante!

Je obecné zakazano ménit nebo odstrafiovat bezpecnostni prvky a zafizeni stroje!

1.3.1 Pracovni podminky

Stroj je urcen pro provoz za nasledujicich podminek:

pfi 40°C max. 50%

Relativni vihkost pfi 20°C max. 90%

Provozni teplota od +5°C do +40°C
max. nadmorska vyska 1000 m
min. osvétleni 500 Lux

Stroj neni urcen pro venkovni pouziti.
Stroj neni uréen pro provoz v oblasti elektromagnetické zatéze ("Elektrosmog").

Stroj neni uréen pro provoz na pracovistich, kde jsou plyny, vlhkost apod., které mohou
poskodit izolaci elektroinstalace stroje, korozi nebo jind poskozeni.

Stroj neni uréen do provozl s rizikem pozaru nebo exploze.

Stroj neni uréen do prostredi s vyskytem vibraci, protoze tyto snizuji vykon stroje, presnost
opracovani a zivotnost stroje.

Opracovani hoFlavych nebo vybu$nych materidld je striktné zakézano (napf. surové alumini-
um, hofcik atd.).

1.4 Nedovolené pouziti

e Provoz stroje za podminek presahujicich ramec pouziti uvedeny v tomto navodu neni
dovolen.

Provoz stroje bez ochrannych prostiedkd neni dovolen.

Neni dovolena demontaZ nebo deaktivace ochrannych prvkd.

Pfipadné zmény na konstrukci stroje nejsou dovoleny.

Provoz stroje bez chladiva je zakdzan.

Neni dovolené pretézovani stroje.

Je zakazany provoz stroje pfi nedostatecném mazani nebo nedostatecné hladiné oleje.
Provoz stroje zplsobem a k ucellim, které neodpovidaji 100% pokynim v tomto navodu,
je vyslovné zakazan.

Za skody a zranéni zplsobena jinym nez ke svému ucelu uréenému pouziti stroje
nenese spolecnost HOLZMANN-MASCHINEN jakoukoliv odpovédnost nebo zaruku.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m

Soustruh na kov/Metal turning lathe ED1000F



1.5 VsSeobecné bezpecnostni pokyny

Vystrazné stitky a/nebo nalepky na stroji, které jsou jiz necitelné nebo chybéji,
museji byt okamzité obnoveny!

Pro zabranéni vadné funkcoe stroje, jeho poskozeni nebo Skoddm na zdravi dbejte
VZDY nasledujicich pokynu:

Pracovisté a podlahu kolem stroje udrzujte v Cistoté a zbavte ji
pripadného oleje, tuku a zbytkd od zpracovavaného materialu!

Zajistéte dostatecné osvétleni pracovisté, kde se stroj nachazi!

Stroj nepouzivejte venku!

Prace se strojem je pfi unavé, ztraté koncentrace pripadné pod
vlivem lékd, alkoholu nebo drog pfisné zakazana!

Stoupani na stroj je zakazano!
Hrozi tézka zranéni pri padu nebo pfi prevraceni stroje!

Soustruh na kov ED1000F smi byt obsluhovan pouze zaskolenym
personalem.

Nepovolané osoby, zejména déti, a nezaskoleny personal se nesmi
zdrzovat v blizkosti béZiciho stroje!

PFi praci se strojem nenoste volné sperky, dlouhy odév, kravaty. Ne-
bezpecné jsou i dlouhé rozpusténé vlasy.

Volné casti odévu apod. se mohou namotat na rotujici ¢asti a

zpUsobit tak vazna zranéni!

PFi praci pouzivejte vhodné ochranné prostredky
(ochranné rukavice, ochranné bryle, sluchatka atd.)!

Pred vykonem udrzby nebo pfi sefizovani odpojte stroj ze sité! Pred
odpojenim ze sité vypnéte stroj hlavnim vypinacem (OFF)!

Pro transport nebo manipulaci se strojem nikdy nepouzivejte sitovy
kabel!

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




Na stroji je pouze nékolik malo komponent, které vyzaduji idrzbu. Neni nutné na
stroji cokoliv demontovat. Opravy svérte vyhradné kvalifikovanému opravari!

Prislusenstvi: Pouzivejte pouze prislusenstvi doporucené spolec¢nosti HOLZMANN!

V pripadé dotazid nebo potizi se obracejte na nas zakaznicky servis.

1.6 Dalsi rizika

I pti dodrzovani bezpeénostnich pfedpisi a pokynl pro spravné pouZiti stroje hrozi dalsi rizi-
ka:

e Nebezpedi poranéni rukou/prstd od rotujiciho vrtaku.
e Nebezpedi zranéni pfi kontaktu s ¢astmi, které vedou elektricky proud.

e Nebezpedi tézkych zranéni od namotani vliasi nebo volnych &asti odévid na rotujici &asti
stroje.

e Poranéni sluchu, pokud obsluha preventivnhé nenosi ochranu sluchu.
e Nebezpedi poranéni oci pfi odletujicich ¢astech.
e Nebezpedi od uvolnénych chemickych latek z opracovavaného materialu.

Tato rizika je mozné minimalizovat pfi dodrzovani véech bezpecnostnich pokyn(, Gdrzby a
péce o stroj a pfi vhodném pouzivani stroje zaskolenou obsluhou.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




UVEDENI DO PROVOZU

1.7 Ustaveni stroje

1.7.1 Vybaleni

VyloZte stroj pomoci jefabu za pouziti upinacich desek a zavé&snych $roubd.

Udrzujte zafizeni v rovnovaze, zatimco konik a loze stroje posunujete vpravo. Vyvarujte se
Vg s s v v o 7 ’ v ré v /4 v 7 _r v
pouziti vazacich retézu, nebot hrozi poskozeni tazné hridele soustruhu a vodiciho vretene.
. v ’ v ’ ’ o
Soustruh zvedejte opatrné a umistéte ho na podlahu nebo na dilensky stul.

1.7.2 Cisténi

Odstrarite antikorozni ochranu pfip. zbytky tuku Kerosinem (parafinem) nebo terpentinem ze
véech vedeni a pfevod( jesté pred uvedenim do provozu. NepouZivejte fedidla ani jind ro-
zpoustédla. Naolejujte ihned vSechny neosetrené (svétlé) plochy stroje. Pouzijte olej nebo tuk
vhodny pro ozubena kola.

1.7.3 Instalace

Umistéte soustruh na pevnou plochu. Betonova podlaha je pro stroj nejlepsim zakladem. Pokud je
to nutné, pouzijte podstavec. Ujistéte se, Ze mate pro obsluhu a Udrzbu stroje dostatek mista.
Ustavte presné vedeni loze, poté utdhnéte srouby zakladu a zkontrolujte vysledny stav.

i
!
|l\;
iy i
! -"_\ | A - |._’r ! LL--...—-'". !
= | ! =
T i 2120 e
| I o Oy
s i
255 224

1.8 Mazani

Zkontrolujte mazani nasledujicich ¢asti pred zapocetim praci na stroji:
1.8.1 Konik

UloZeni vreteniku je v olejové 1azni. Ujistéte se, ze hladina oleje dosahuje na znacku olejoznaku.
Pro vymeénu oleje sejméte vypoustéci Sroub na spodni strané vieteniku a nechte olej vytéct. Pro
doplnéni oleje sundejte kryt vieteniku. Stav hladiny oleje kontrolujte pravidelné. Prvni vyménu
oleje provedte po 3 mésicich, nasledné byste méli ménit olej jednou rocné.

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




1.8.2 Prevodovka

Sundejte kryt pro odkryti plniciho hrdla. Prvni vyménu oleje provedte po 3 mésicich, nasledné
postaci ménit olej jednou roc¢né.

1.8.3 Suportova skrin

Olejova lazen je naplnéna olejem Shell Tellus 32. Olej doplfujte nalévacim hrdlem. Kontrolujte
pravidelné stav hladiny oleje pomoci olejoznaku na predni strané. Prvni vymeéna oleje by méla byt
provedena po tfech mésicich provozu, nasledné postaci jednou ro¢né. Pro odCerpani oleje sundej-
te vypoustéci Sroub na spodni strané zastéry.

1.84 Ozubena kola prevodovky
Jednou mésicné namazte kola prevodovky strojovym olejem nebo tukem.
1.8.5 Dalsi casti

Dalsi mazaci mista jsou na htideli pohonu, rucnich kolech, suportové skfini a na koniku. Tyto
promazavejte pravidelné maznici.

Jednou rocné aplikujte tenkou vrstvu oleje na loze stroje a dalSi neoSetfené ¢asti jako pinola
koniku apod.

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




MANN.

OoLZ

>
\e%
-

OBSLUHA

7 Ve

1.9 Symboly ovladani

R

Metricky zavit

i

O ’ O Power o Chlazeni
Zeleny: zapnuto Zeleny: zapnuto
. . Cerveny: vypnuto Cerveny Cerveny: vypnuto
Cerveny g
, Zeleny
Zeleny
AN
Svérna matice oteviena Svérna matice zaviena
mnim 1 ]
-

Imperialni zavit

pusll

W

\\ S/
\Vv/
\/

Pravy zavit a podélny posun ke strané vieteniku
(levé vyobrazeni)

Levy zavit a podélny posun ke strané vieteniku
(pravé vyobrazeni)

Podélny posun zapadly
(nahore).
Oba podélné posuny
odpojeny (uprostfed).
Pri¢ny posun zapadly
(dole).

O Oil inlet O

Privod oleje

Neménte rychlost za
provozu stroje.

® ~ [H[ -

Elektrické ovladani (Ne- -
\y Zarez
bezpeci)
Svételna kontrolka Stop

WO R |

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Soustruh na kov/Metal turning lathe ED1000F




1.10 Kontrola otacek vretene

A. Kontrola pied spusténim
Ujistéte se, Zze bylo provedeno mazani tak, jak je popsano vyse.

Pokud se hlavni vieteno otaci, jsou v provozu prevodovka a posun. Pfepinac vpred/vzad (4) se
musi nachazet v pozici ,neutral®. Posun (6) a paka volby skli¢idlo/zavit (6) se nachazeji v odpo-
jené pozici. Za téchto podminek Ize tocitko (21) a tocitko (25) ruc¢né ovladat.

B. Otaceni hlavniho vretene
Otaceni hlavniho vietene se voli prepinacem pro pohyb vpred/vzad.

C. Rychlost hlavniho vietene

Rychlost (vysoka/nizka) hlavniho vietene se \éO|I' na regulatoru rychlosti (1). Jak pro vysoké, tak
pro nizké stupné rychlosti jsou k dispozici 2 ruzné pozice. Pro nastaveni spravné rychlosti se po-
divejte do rychlostniho schématu.

Nikdy nemérnite rychlost, nez se motor/vieteno zcela zastavi!
Ve o s . O v ’ v v ré 7 v ’ rd v
Prizpusobeni rychlosti muze byt podporeno rucnim otacenim hlavniho vretene.

D. Zajeti stroje

vV

priblizné 1 hodinu. Zkontrolujte pak nepravidelny chod, napf. Neobvykly hluk, nevyvazenost
apod. Pokud je vSechno v poradku, zvysujte postupné rychlost. Prace pfi nejvyssich otackach je
mozna nejdfive po 10 hodinach provozu, resp. ,zajeti” soustruhu.

E. Provoz
Pouzivejte pouze skli¢idla doporucena spolecnosti Holzmann Maschinen GmbH.
Maximalni rychlost 1255 ot./min pro upinaci desku o priméru 250mm nesmi byt pfekrocena.

Pokud se neprovadi Fezani zavitl nebo neni potfeba automatického posunu, méla by byt paka v
pozici neutralu pro zajisténi odpojeni vodiciho vietene a vodici hfidele. Pro vyvarovani se
zbyte¢ného opotfebeni nesmi byt spojen ukazatel nastaveni zavitu s vodicim Sroubem.

1.11 Volba zavitu a posunu

Veskeré zavity a posuny jsou vyobrazeny na tabulkach na pfedni strané prevodovky. Voli se
pomoci paky volby posunu(6) na prevodovce.

A. Manualni provoz

Pohyb hlavniho vietene se provede tocitkem (21), pficné sané pomoci tocitka (25) a horni sané
pomoci tocitka (36).

B. Zavit a tabulka posunu

Pro volbu podélného pg)pﬁ'padé pricného posunu, tak jako pro nastaveni anglickych (imperialnich)
nebo metrickych zavitu, pouZijte odpovidajici tabulku, ktera se nachazi na soustruhu.

C. Automaticky posun

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




Spojte nejprve mechanickou prevodovku 40T a vlozené ozubené kolo 127T volbou sméru po-
sunu (6), nasledné nastavte voli¢ posunu/zavitu (6) do pozice vlevo a paku (6) do jednoho z ot-
vor{ 1-5, druhou do jednoho z otvord A-E, tim se otaéi tazny hiidel. Pokud ukazuje paka (6)
smé&rem nahoru, je nastaven podélny posun. Pokud ukazuje paka smérem dold, je zvolen pFi¢ny

posun.

D. Rezani zavitu

Smér Fezani zavitu se voli volbou sméru posunu (4). Za chodu stroje se otaci vodici vieteno,

pokud presunete paku pro volbu posunu a paku posun/zavit.

1.12 Zavity a zadavaci tabulky

(A). Zadavaci tabulka:
Podélny a pri¢ny posun pro metricky soustruh

n 1207

407 mm/Q)

Cross screw: 2.5mm
a 30T

LEVER 0T 0S OR ouU
1.044 04975 0.783 0627

A D 02938 0.278 0224 0179
0522 0487 0.392 0.313

B D 0.149 0.139 0112 0.089
0.261 0244 0.196 0.157

A C 0.075 0.070 0.056 0.045
0131 0122 0.095 0ova

B C 0.037 0.035 0.028 0.022

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Soustruh na kov/Metal turning lathe ED1000F




Podélny a priény posun pro anglicky (imperialni systém) soustruh

(B) Tabulka zavith
Tabulka zavitd pro metricky soustruh

7

120

60

e e

ins/O

fross serew threads: 10TR!

a 60T 30T
LEVER | 7 | s |2 | u | T | s | RrR| U
R | 3745 0019 0. 0025 0. 0050 . 0. A3 T [ D04 a04S
L0085 LO0RE S, BA0TLS A0 0 B 04 [ 044 ANPE [ 70
| (oD | A 7a 2. 0080) 2. 0048 . 0.0040 . 0033 A 00030 . 00024
L0054 L0468, A07 ROa30 B oazs™, 0 00z3~ 0 oaies 0oy
|0 0 03 - 0,003 0. 00848 0007~ 0.3~ 0 035 | - 00012
L0025 L0023, A0 Bagis s [adie s f0g5s s g0t pedd
el | A 000 05| 00082000 53 00809 S 0008 7 . 00004
Rili iy L0 LE S, (aoass. maog [a08a ™, [ 006, [ 004, [ 00T

a7 \220 IS
b

4mm 4mm

30T a 40T

40T b 40T
4 1 41213 1 313 1 2 1 3
LEVER T T T TR s s TuTRTU LEVER . - ) = v
AlD|10]80]75]60]|56]|48]|45]|36 AlD 2V 3 Fa 4 5
B|ID]50]|4.0|3.7513.0|28]|24|2.25|1.8 BEID a4 B 4% ] 10
Al C|25]20 181514 1.2 1125]09 Al C 3 12 15 16 20
B | C |1.25]1.0 p97350.75| 0.7 | 0.6 ps625|0.45 BIlC 18 24 30 32 40

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Soustruh na kov/Metal turning lathe ED1000F



Tabulka zavitd pro anglicky soustruh

0 I 120 i
b 71 b .
leadscrew threads:8TPI 127 {eadscrew fhreads:8TF/
s | &0 | 60| 60 | 40| 40 | 30| 40| 60 a 56|60 | 60| 30|60 | &0 | 30| 60| 42
b 60 | 54 | 57 | 60 | 44 | 46 | 80 | 52| 63 b s | 60 | 60 | &0 | 80 | &0 | 60 | 60 | 63
Flufu vy a|r vy EluUu | S| T |U|R|T | U]|U
LEVER LEVER
7 7 7 7 7 7 7 Fl3 4 L | F | s T 3T 3|7
Al D | 4|48 5|55 & |6%| 7 A | D |70|60 50 45140
B\ D | & | g |90 |0 |1 iZ]|1F]|k B | D |35]30 25 2252018 |18
Al C | Ta |18 |18 2022|273 |24 26|28 A | C (17515 |14 (125|712 1010908
B | C | 37|36 |38 |40 | 44 | 46 | 48|52 |56 B | C 0.7510.7 0.6 0.5 1045 0.4

1.13 Rezani zavitd
Abyste docilili pozadovaného zavitu podle uvedené tabulky, musite nejprve namontovat do

prevodovky odpovidajici kombinaci ozubenych kol.

Nechte otacet vodici vieteno, zatimco prestavite paku zavit/posun do spravné pozice a presvédcte
se, ze je paka volby posunu zapadla.

Pfed opracovavanim nastavte paku pro fezani zavitd (23) do pozice, aby stala volba posunu osy v
pozici neutrdlu a nebyla tedy zapadla.

Smeér, ve kterém by mél byt zavit fezan, Ize zvolit prestavenim paky pro posun (6) na vieteniku.
K dispozici je 31 rlznych anglickych zavitQ, jakoZ i 26 metrickych, které Ize zvolit prestavenim
paky posunu osy.

(A). Ukazatel nastaveni zavitu

Ukazatel nastaveni zavitu se nachazi na pravé strané suportové skiiné a pouziva se k rezani
7 ., O rv ’ v s v . ’ 7. Va7 .
zavitu. Pro snizeni opotrebeni se doporucuje ukazatel nastaveni zavitu po pouziti deaktivovat.

PFi fezani zavitd se doporucuje pouziti hodinek pro zavity.

Nize najdete tabulky pro metrické a anglické (imperialni) zavity:
Stroje s metrickym vodicim vietenem (pouze metrické zavity):

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at Strana 18
Soustruh na kov/Metal turning lathe ED1000F




KD
INDICATOR TABLE
7mm [045] a6 [ 1.5 | 3.0 | 4.5 | 6.0
2
zcale 14549
i 07 | 35 8.0
28"
scale 17477410 147
tomm | 125 | 25 | 50 | 10
30
scale 113157779711
T_mm 1.0 2.0 4.0
0 [zcale

Stroje s anglickym vodicim vietenem (pouze anglické zavity):

INDICATOR TABLE

v
)

1.14 Montaz sklicidla

Pokud chcete montovat pripadné demontovat skli¢idlo nebo licni desku, ujistéte se nejprve, ze
jste zajistili vacky (A). Pak sundejte fixacni Srouby (B) a nastavte kazdé tlacitko tak, aby byl
krouzek (C) v ose se zadni Casti sklicidla.

Nyni namontujte skli¢idlo nebo licni desku na hlavu vietene a dotdhnéte Sest vacek v fadé. Pokud
jsou zcela dotazené, méla by se linka vdech zamkl vaéek nachazet mezi dvéma zna¢kami V na
hlavé vietene. Pokud se i jediny zdmek vacky nenachdzi zcela mezi témito znackami, sundejte
skli¢idlo nebo licni desku a slicujte/srovnejte znovu Cervik podle vyobrazeni nize. Pfed kazdym
pouzitim dotahnéte fixacni Sroub (B) na kazdém cerviku.

Nevyménujte sklicidlo nebo licni desku mezi rozdilnymi soustruhy bez kontroly spravného utazeni
vacek.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




MANN.

5
05
= /

Reference mark on spindle nose

Camrelease datum — /

\\.
Cam lock between arrow$
CORRECT =

]

Turn stud in one turn~|
WRONG =1

WRONG

]

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Turn stud out one turn

A C

: o= |

Soustruh na kov/Metal turning lathe ED1000F



UDRZBA A SERVIS

1.15 SerFizeni soustruhu

Po smontovani soustruhu musi byt provedeno
jeho setizeni. Sefizeni se musi pravidelné kon-
trolovat, aby byla zajisténa stala presnost
soustruhu. Provedte nasledujici Ukony: Pouzijte
ocelovou ty¢ o priméru cca 50mm a délce cca
200 mm. Vlozte ji a zajistéte ve sklicidle.
Nasledné vysoustruzte trisku 0,5mm délky cca
150 mm a zmérte rozdil sily trisky od mériciho
bodu A (0,5mm) k méficimu bodu B. Pokud
namérite rozdil, musi byt vietenik sefizen. Pro
korekci rozdilu povolte Sroub (K) s kontra matici
(3), ktera svira vretenik na lozi a drzi ho v po-
loze. Sefidte polohu vreteniku tim, Zze zménite
hloubku zapusténi Sroubu. Opakujte vyse
uvedeny postup, dokud nebude méreni od-
povidat. Pak bude zajiSténo, Ze bude soustruh
fezat spravné.

v

1.16 Vedeni suportové skriné

Jemné nastaveni vedeni se provede pomoci imbusového
Sroubu. : \
Pro nastaveni sundejte zadni lapac necistot. Uvolnénim Se- | | - | /[ ¢/ /-0
stihranné matice a otacenim imbusovym Sroubem ve 7= NG
sméru pohybu hodinovych ruci¢ek nastavite vedeni supor- ‘
tové skfiné.

Dejte si pozor na to, abyste Sroub nepretodili, otacka im- —,
busovym Sroubem o 45° odpovida prenastaveni o cca. = o
0.125 (0.005").

.
(B)

I Y ..‘-\_. . Iy

1.17 PFi€né sané ANEIN

Jemné nastevni vedeni se provede pomoci Sroubu NN . \
se zarezem. Tim se prestavi ukosova liSta a vymezi g :
vule mezi vedenim a sanémi.

L7

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




MANN.

:
O!
- - 7

1.18 Horni suport

Postup je shodny jako u pfi¢nych sani.
Timto Ukonem se nejprve uvolni stejné srouby na pro-

tilehlé strané a po slicovani znovu utahnou, aby se
vedeni ustavilo v nové pozici.

1.19 Matice pricného suportu

Postup je shodny jako u hornich sani.

Timto Ukonem se nejprve uvolni stejné srouby na pro-
tilehlé strané a po slicovani znovu utahnou, aby se
vedeni ustavilo v nové pozici.

Dejte si pozor na to, abyste Sroub nepretocdili, otacka

imbusovym Sroubem o 45° odpovida pfenastaveni o cca.

0.125 (0.005").

1.20 Spoj konik - loze stroje

Na spodni strané koniku se nachazi Uhelnikova upinaci
Celist, ve které je prostréeny Cervik koniku, a ktery je
seSroubovany samosvornou matici. Pomoci upinaci paky
koniku mUze byt konik zafixovan v jakékoliv pozici. Musi
byt zajisténo, aby pfi povolené pozici upinaci paky vyka-
zovala upinaci Eelist nepatrnou vili vaéi loZi a v
utaZzeném stavu byla upinaci Celist v lozi zatlacena, aby
mél konik pevné spojeni s lozem stroje.

Otacenim samosvorné matice Ize sefizovat svérny bod.

PREFACE

Dear Customer!

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Soustruh na kov/Metal turning lathe ED1000F



This manual contains Information and important instructions for the installation and correct use of
the heavy duty metal turning lathe ED1000F.

This manual is part of the machine and shall not be stored separately from the machine. Save it
for later reference and if you let other persons use the machine, add this instruction manual to
the machine.

Please read and obey the security instructions!
Before first use read this manual carefully. It eases the correct use of the machine and
EE prevents misunderstanding and damages of machine and the user’s health.

Due to constant advancements in product design construction pictures and content may diverse
slightly. However, if you discover any errors, inform us please.
Technical specifications are subject to changes!

Please check the product contents immediately after receipt for any eventual transport
damage or missing parts. Claims from transport damage or missing parts must be
placed immediately after initial machine receipt and unpacking before putting the ma-
chine into operation. Please understand that later claims cannot be accepted anymore.

Copyright

© 2011

This document is protected by international copyright law. Any unauthorized duplication, transla-
tion or use of pictures, illustrations or text of this manual will be pursued by law — court of juris-
diction is A-4020 Linz, Austria!

CUSTOMER SERVICE CONTACT

HOLZMANN MASCHINEN GmbH

A-4170 Haslach, Marktplatz 4
Tel 0043 7289 71562 - 0
Fax 0043 7289 71562 - 4

service@holzmann-maschinen.at

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at m
Soustruh na kov/Metal turning lathe ED1000F




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

N
=l

UBERSCHRIFT 1.

2.

TECHNICAL DATA

1.21
indication

3 2 1 42 41

.[‘» -

\ A

7 / & PO S—
8
9
0
1

. Speed selector

. Headstock

. DRO for spindle speeds

. Feed direction selector

. Change gear box

. Feed box selectors

. Feed gear box

. Demarcation frame work
. Leadscrew & safety guide
10, Feed rod

11. Control bar

12. Oil tray

13. Left stand

14. Indication light

15. Coolant knob switch

16. Spindle speeds Adjustable knob
17. Fast-stop button

18. Emergency press button
19. Foot brake

20. Right stand

21. Longitudinal traverse hand wheel

|
) )

OCoONOUTDA WN -

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

D

S

40 39 38 37 36 35 34 33 32 31

14 \15

22,
23.
24,
25,
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.

42.

Constructional

16 \17\18\19 \20N\21\22

Apron

Threading cutting Engagement lever
Control lever

Cross travel control hand wheel
Saddle

Cross slide

Support casting

Bed ways

Tailstock set-over screw

Tailstock

Quill travel hand wheel

Tailstock lock lever

Quill lock lever

Coolant system

Compound rest hand wheel
Compound rest

Tool post

Work light

Spindle and chuck - spindle und futter
Safety cover for chucks

Electric box Elektroanschluss

Metalldrehbank/Metal turning lathe ED1000F



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at

Metalldrehbank/Metal turning lathe ED1000F



MoANMBA! POMOCE KARTY DOMU POUZIJTE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

Bench lathe are especially suitable for machining, tool toms and repairing working shops to ma-
chine shafts, spindle, sleeves, and disc work piece of middle or small types. They can also be
used to cut metric thread and imperial, and with compact construction and reasonable composi-
tion, they can cut very well. They are easy and reliable to operate, convenient to repair high in
efficiency, and low noise.

MAX. Swing over cross side
MAX. Distance between centers

Tailstock barrel travel
Range of module threads

Crate size (LXBXH) 76.38'"X29.92"X59.84"(1940x760x1520mm)

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Metalldrehbank/Metal turning lathe ED1000F



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

SAFETY GUIDELINES
1.22 Proper usage

Holzmann Maschinen cannot be held responsible for any injuries or damages if there was per-
formed manipulation or adjustments to the machine.

For another usage and resulting damages or injuries HOLZMANN MASCHINEN
doesn’t assume any responsibility or guarantees.

1.23 Incorrect usage
) Operation of the machine that doesn’t agree with this manual is forbidden!
o Operation without the safety devices is not allowed.
. You mustn’t remove the safety devices!
o Incorrect is the usage for materials which aren’t mentioned in this manual.
o Changes of the machine’s construction are forbidden.

For another usage and resulting damages or injuries HOLZMANN MASCHINEN
doesn’t assume any responsibility or guarantees.

1.24 Safety instruc-
tions

Warning labels and/or other labels on the machine must be replaced when they were removed.

Do not operate the machine at insufficient lighting conditions.
Do not operate the machine outdoors.

Do not operate the machine when you are tired, when your concentration is
impaired, and/ or under the influence of drugs, medication or alcohol.

Climbing onto the machine is forbidden! Heavy injuries by falling down or by
tilting of the machine are possible.

The machine shall be used only by trained persons.

Non authorized persons, especially children, shall be kept away from the work
area.

Do not wear loose clothing, long hair openly or loose jewellery like necklaces
etc. when operating the machine

They might be catched by rotating parts and cause serious injuries.

P00 @ P P>

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at Seite 27
Metalldrehbank/Metal turning lathe ED1000F




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

Use proper safety clothing and devices when operating the machine (, safety
goggles, ear protectors, safety shoes ...)! Do not wear safety gloves for operat-
ing because they decrease the working accuracy and they might be pulled into
the saw blade.

Before any maintenance you have to disconnect the panel saw from the power
source. Never use the plugged cable for transporting or manipulating the ma-
chine.

1. Please follow the safety guidelines to avoid injury.

2. Check whether the voltage and frequency on the plaque coincided with the power source before us-
ing the machine in operation.

3. The power plug and the power source must be firmly connected.

4. Use only well-constructed power lines. Do not pull the power cord. The power cable must be re-
moved from hot, wet and greasy areas. You also may not come with any sharp or pointed objects in
contact.

5. The machine must be on level ground.

6. In case of problems, turn off power and check and repair the machine.

7. If the machine works, you seal off the work against unauthorized entry.

8. Keep the workplace clean. Do not use the machine at wet, highly flammable or slightly illuminated
places.

9. Do not let children are observed in the machine and uninvolved in the safety distance.

10. Work carefully.

11. Do not wear loose clothing, gloves, chains and jewelry, to avoid entanglement in moving parts. Non-
skid footwear is recommended. Wear protective hair covering to conceal long hair completely. Roll
up long sleeves up to the upper arm.

12. Operate the machine not to alcohol and drug use in fatigue.

13. If you take medicines, you should contact their doctor to get a work permit.

14. Set the machine on a flat area on.

15. Maintain the machine regularly, keep the tools sharp and clean.

16. Make sure that the ON / OFF switch is OFF before connecting the machine to the power to prevent
accidental starting of the machine.

17. Use only attachments and the products that are recommended by our company.

18. Do not leave objects near or on the machine to avoid accidents.

19. You can repair damaged parts or replace them immediately with new ones if necessary

20. Never remove chips with your hand from the workspace of the machine.

21. Let the machine unattended and leave the machine only after all rotating parts have stopped. Drag
the power plug after leaving the machine.

22. Wear eye protection.

23. Never attempt any operation or adjustment if procedure is not understood.

24. Keep fingers away from revolving parts and cutting tools while in operation.

25. Never force cutting action.

26. Never perform an abnormal or little used operation without study and use of adequate blocks, jigs
stops, fixtures ECT.

27. Use of shop manual such as “machinery’s handbook” or similar is recommended for cutting speeds
feeds and operation detail.

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at

Metalldrehbank/Metal turning lathe ED1000F




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

28. Do not remove drive cover while machine is in operation. Make sure it is always closed.
29. Always remove chuck key, even when machine is not in operation.

30. Do not attempt to adjust or remove tools when in operation.

31. Always keep cutters sharp.

32. Never use in an explosive atmosphere or where a spark could ignite a fire.

33. Always use identical replacement parts when servicing.

WARNING: Do allow familiarity (gained from frequent use of your lathe) to become com-
monplace. A careless fraction of a second can allow for sever injury.

We want to point out that when working with machine tools are always a residual risk remains
that is not mentioned in the above safety precautions. There is always the utmost care when
working with such machines. Especially for machine operators already experienced the acci-
dent risk increases by routine.

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Metalldrehbank/Metal turning lathe ED1000F




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

N & UBERSCHRIFT 1.
O .
= s
ASSEMBLY
1.25 Unpacking and Installation

1.25.1 Unpacking

Unload the machine with a tackle, using clamping plates and eyebolts. Keep the machine in bal-
ance by moving the tailstock and the bed slide to the right. Avoid using sling chains as they could
damage to feed rod and leadscrew. Lift the lathe carefully and place it softly into the floor or
workbench.

1.25.2 Cleaning

Before taking the machine into operation, using kerosene (paraffin) or white spirit to remove the
anti-corrosive coating or grease from all slideways and gear train. Don’t use lacquer thinner or
other caustic solvents. Oil all bright machine surfaces immediately after cleaning. Use heavy oil or
grease on the changes gears.

1.25.3 Installation

Place the lathe on a solid foundation. A concrete floor is the best base for the machine. (If neces-
sary, use an under frame operational). Make sure there is sufficient area around the lathe for
easy work and maintenance. Use a precision level on the bedways to make further adjustment for
level condition, then tighten the foundation bolts evenly and finally recheck for level condition.

-0
=0

1.26 Lubrication
Before putting the lathe into operation, make the following lubrication check.
1.26.1 Headstock

The bearing of the headstock turns in an oil bath. Ensure that the oil level reaches three quarters
of the quarters of the oil gauge glass.

For exchanging the oil, remove the end cover and the change gears with swing frame. Drain off
the oil by removing the drain plug on the bottom of the headstock. To fill, take off the headstock
cover. Check the oil level regularly. The first oil change should be made after 3 month, then
change it once a year.

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Metalldrehbank/Metal turning lathe ED1000F




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

N o UBERSCHRIFT 1.
0 &
X

1.26.2 Gearbox

Remove the end cover to expose the filling plug. Through it the shell tellus 32 is filled to the oil
level in the oil gauge glass regularly. The first oil change should be made after three months, the
change it once a year.

1.26.3 Apron

The oil bath is filled with shell tellus 32 through the filling plug on the right side of the apron.
Check the oil level in the oil gauge glass on the front regular. The first oil change should be made
after three months, then change it once a year. For exchanging the oil, drain away oil by taking
off the drain plug on the bottom of the apron.

1.26.4 Change gears
Lubricate the change gears with thick machine oil or grease once a month.
1.26.5 Other parts

There are other lubricating points on the input shaft bracket of the gearbox, the handwheel on
the apron, the longitudinal and cross slide, the thread dial indicator, the tailstock and the bracket,
use the grease gun to put a few drops of oil from time to time. Lubricate the apron worm and
worm gear, half nut and leadscrew twice a month. Apply a light oil film to the bed way and all
other bright parts like the tailstock quill, feed rod etc once a day.

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Metalldrehbank/Metal turning lathe ED1000F




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

.|

N UBERSCHRIFT 1.
0
- 5 |

OPERATION INSTRUCTIONS

1.27 Operation symbols

O ’ O Power e Coolant

Green: on Green: on
Red: off Red: off
Red Green Red Green
Half nut opened Half nut closed

I:/x/\/\

mm

} “‘\\‘\‘\ Metric thread J\“T\{\w Imperial thread

Right-hand thread and longitudinal

feed toward the headstock side

ME~ o W e (left figure)
H t— m\“ i ’]llﬂ H Left-hand thread and longitudinal feed
SEEE ARl ke

toward the headstock side (right

; figure)
'? . 5
Longitudinal feed Oil inlet (hole)
AN engaged (upward).
Both Longitudinal feed
disengaged (central). Don’t change speed
é Cross feed engaged while is running
o (downward)
Electrical control JOG
(Danger)
® Pilot Lamp ! STOP

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at

Metalldrehbank/Metal turning lathe ED1000F



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
N o UBERSCHRIFT 1.

1.28 Spindle speed control

A. Identification before operation
Ensure that lubrication has been carried out as described before.

When the main spindle is rotating, the gearbox and feed axis of the bedsides are put into opera-
tion.

The forward/reverse switch (4) should be on neutral. The feed axis selector (6) and feed / thread
selector handle (6) are in disengaged position. Under these circumstances, both the longitudinal
travel handwheel (21) and cross travel handle (25) can be operated by hand.

B. Main spindle rotation
The main spindle rotation is selected by forward / reverse switch.

C. Main spindle speed

The speed of the main spindle is selecting by (high / low). Speed selector (1). For both high and
low speed, there are 2 different positions. For correct speed, please refer to the speed chart.

Never change the speed before the motor has stopped completely!
Adjustment the speed can be assisted by turn the main spindle by hand.

D. Running-in
Running in should be done at lowest possible spindle speed. Let the machine to run at lowest

speed for about twenty minutes, and then check for irregularities. If everything seems in order,
gradually increase the speed.

E. Operation
Use only high peripheral speed type chucks.

The maximum spindle speed for chuck plate of 250mm diameter should not be more than
1255rpm.

When thread cutting or auto feeding are not in use, the feed/thread selector should be in neutral
position, so as to ensure disengagement of the leadscrew and the feed rod. To avoid unnecessary
wear, the thread dial indicator should be out of mesh with the leadscrew.

1.29 Thread and feed selection

All threads and feeds are indicated on the tables fitted on the front of the change gearbox. They
are selected with the feed selector handles (6) on the feed gearbox.

A. Manual operation

The carriage is moved by the handle wheel (21), the cross slide by handle wheel (25) and the
compound rest by handle wheel (36). The slide can anchor by turning the lock bolts on the top
and the slide of the slide.

B. Feed and thread tables
Longitudinal and cross feed table. Metric and imperial thread table.

C. Automatic feed operation

Firstly, engage the 40T change gear at the transmission shaft and the 127T intermediate gear

with feed direction selector (6), next, set the feed/thread selector (6), To the left hand position

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Metalldrehbank/Metal turning lathe ED1000F




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

and position one lever (6) at any of the 1-5 hole, the other at any of A-E holes, thus the feed rod
will rotate. If selector (6) is pushed upward, a longitudinal feed can be obtained. If pushing

downward, across feed will be obtained.

D. Thread cutting operation

The direction of thread cutting is controlled by the feed director (6). By operation feed selector

handle and feed / thread selector handle (6) according to thread pitch, the leadscrew rotate. Op-
erate downward the thread cutting engagement lever (23), it should be engaged with leadscrew,
thus the longitudinal travel of thread cutting feed.

1.30 Feed and thread tables

(A). Feed table:

Longitudinal and cross feed table for metric lathe

e 2T A
. 1207 \
4017 mm/Z0
Cross screw: 2.5mm
a 30T
LEVER 0T 0s OR ou
1.044 0975 0783 0627
A D 0,293 0.278 0.224 0179
0522 0487 0392 0313
B D 0149 0.139 0112 0.059
0.261 0244 0.196 0.157
A C 0075 0.070 0056 0045
0131 0122 00938 0078
B C 0037 0.035 0.028 0.022

Longitudinal and cross feed table for imperial leadscrew

2/ NS
” \ ins /O
fross screw threads: 10TR!
a &0T 30T
IEVER |7 | s | R |Uu | T |S| R |U
(158 | A4S 00759 | 0. 0095 0. 0085 ™ 0.00 7 ™ [ 008 0043
L0095 L0007 BAAT B a0sd 304 [ 044, [0 AReiEn]
L o0gE| 000 74| 00800 0. 0048 0,004 0.003 A 00030 0 0024
B D
004 LA046™, B.AO0F [a030, ROAZ5™ [ 07T~ [ 0afa ™, 0 odis
L OGO 0037 00020 0. 0028 00020 0.00 19~ 0 D085 | ™ 0 3012
A C
L0258, P23 P40, P AgLs ™~ P Az fLO0dEE N [ ed09 P edd
Reitrsi) L08R .00 | 000 82 0.00 10| 0,000 . 0.000 7 ™. 50004
B C
L0142 LA08E - 1.a0aa P aga [ ad0a™ 10006 ™, 1 004 10005

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at

Metalldrehbank/Metal turning lathe ED1000F



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
N UBERSCHRIFT 1.

(B) Thread tables
Thread table for metric leadscrew

1207 ‘
a LY
b
4mm 4mm
a 30T a 407
b 40T b 407
4 1 4 2 3 1 3 3 1 2 1 3
LEVER
LEVER T I T IR s s TUlRTU T 5 U R U
AlDIJ10]80]75]|60]56]148]|45]36 AlD 2% 3 A 4 5
B|ID]|50]40]3.7513.0]28]24 225|158 B|D a4v; 6 7% ] 10
Alc|25]|20|1ens|15]|14]1.2 |1.125] 09 Al C g 12 15 16 20
B | C |1.25]1.0 pa7250.75| 0.7 | 0.6 ps62s]0.45 B|C 18 24 30 32 40
Thread table for imperial leadscrew
120
W 120
b . b 7/t
127 {eadscrew threads:8TP/ leadscrew Hireads.8TP/
a 56| 60| 60| 30| 60| 80| 30|60 42 a B0 | 60 | 60 | 60 | 40| 40| 30 | 40| 60
b S0 | a0 | & | 60 | 60 | 40 | 60 | &0 | &3 b 6O | 54 | 57 | 60 | 44 | 46 | 68 | 52| 63
Rlul|s|Tlu|r|T|U|U FRlulu|U Uyl T | u]|u
LEVER LEVER
bl e | 3T 3T 3|7 N N A T A A O A O A
A D |70]|60 50 45|40 Al D | 4 |4k 5 | 5% 6 |65 7
B | D |[35|30 25 225(20|18 |16 B| D | &g (9% |23k
A | G |175|15 |14 (125|412 1010908 Al C |68 |18 | 2022|2724 26 28
B C 075107 0.6 4.5 |0.45] 0.4 B | C |32 36|39 |40 | 44| 46 |48 | 52| 56

1.31 Thread cutting operation

In order to obtain the desired thread, all correct change gears must be installed in strict accord-
ance with the chart, failure to do so will give incorrect threads.

Rotate the leadscrew by operating the feed/thread selector to any position and be sure the feed

selector handle is engaged. Operate downward the thread cutting engagement lever (6), and it

will be engaged with the leadscrew to obtain the longitudinal travel of carriage, namely, the

thread cutting feed.

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Metalldrehbank/Metal turning lathe ED1000F




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
N o UBERSCHRIFT 1.

Make sure the feed axis selector is disengaged (at neutral position) before operating the thread
cutting engagement lever (23) since there is an interlock mechanism between the auto feeding
and thread cutting engagement.

Direction of thread cutting can be chosen by turning the feed directing selector (1) at the head-
stock. There are 31 Nos. of thread pitches each in Imperial, 26 Nos. of Metric pitches those which
can be obtained by turning the feed selector handles.

(A).Thread dial indicator

The thread dial indicator is installed on the right hand side of the apron the indicator is used for
thread cutting to engage with the leadscrew. For minimum wear the thread dial indicator should
be disengaged by swing the pinion out of mesh with the leadscrew when not in use.

For these threads it is recommended that the thread dial indicator be used this allows the half nut
of leadscrew to be engaged at the end of each thread cutting pass, provided that they are re-
engaged in accordance with the indicator table mounted in front and down of the change gear
box.

IN column 1: millimeter pitches to be cut.

27T, 28T, 30T: The number of teeth in "pitch-off gear" arranged to mesh with the leadscrew (this
being selected from the stack, stored on the bottom of the dial spindle)

Dial graduation:
The dial numbers at which the half nut may be engaged under numbers of teeth of pick- off gear.
Metric leadscrew machines (Metric thread only).the table shows:

D,/ KD
INDICATOR TABLE
mm [0.45] a6 | 1.5 | 3.0 | 45 | 6.0
27!
zcdle 1/579
mm 07 | 35 3.0
28!
scale 17477710 177
Lmm | 125 [ 25 | 50 | 10
30
scale 1437577787011
T|_mm 1.0 2.0 4.0
0 scale

Imperial leadscrew machines (imperial thread only). The table shows:

INDICATOR TABLE

N e
HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Metalldrehbank/Metal turning lathe ED1000F




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

1.32 CHUCKS AND CHUCK MOUNTING

When fitting chucks or faceplates, first ensure that spindle and chuck tapers are be necessary
when mounting a new chuck to re-set the cam lock studs (A). to do this, remove the cap-head
locking screws (B) and set each stud so that the scribed ring (C) is flush with the rear face of the
chuck-with the slot lining up with the locking screw hole.

Now mount the chuck or faceplate on the spindle nose and tighten the six cams in turn. When
fully tightened, the cam lock line on each cam should be between the two V marks on the spindle
nose. If any of the cams do not tighten fully within these limit marks, remove the chuck or face-
plate and re-adjust the stud as indicated in the illustration. Fit and tighten the locking screw (B)
at each stud before remounting the chuck for work. A reference mark should be made on each
correctly fitted chuck or faceplate to coincide with the reference mark scribed in the spindle nose.
This will assist subsequent remounting. Do not interchange chucks or faceplate between lathes
without checking for correct cam locking.

Reference mark on spindle nose

-~

Cam release datum X
Ay =y A
\\1

P | |
QOW
‘r\-}/’l [:j

| |
L B
Cam lock between arrogws
CORRECT | L A

| Turn stud out one turn
N | WRONG
. | K ,
A N [
Turn stud in one turn
WRONG —] —
HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at

Metalldrehbank/Metal turning lathe ED1000F



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
N o UBERSCHRIFT 1.

MAINTENANCES AND SERVICING

1.33 Lathe alignment

When the lathe is installed and ready for use,
it is recommended to check the machine
alignment before commencing work. Align-
ment and leveling should be checked regularly
to insure continued accuracy. Adopt this pro-
cedure as follow: take a steel bar with a diam-
eter of appr. 50mm and length of appr.
200mm. span it in the chuck without using the
center. Then cut off a chip over a length of
150mm and measure the difference in A and
B. In order to correct a possible difference,
loosen the screw (J) clamping the headstock
on the bed. Adjust the headstock with set-
screw (s). Repeat the above procedure until all
measuring is correct. The lathe will be cutting
correctly.

1.34 Saddle strip

Wear on the rear saddle gig strip may be accommodated
by adjustment of the socket head set screws.

The procedure for adjustment is to first take off the rear @ o P
splash guard (when fitted), release the hexagon nuts and o
turn the socket head set screws slightly in clockwise and =
the re-clomp the hexagon nuts. Care should be taken to D)
avoid over adjustment, a45°turn at the socket head set —_.©
screw approximately 0.125(0.005”) take up in the gibe. =

(©)

== .

1.35 Cross slide

Wear on the taper-gibe strip may be adjusted for | P ~

by clockwise rotation of the slotted head screw on - > TS \
the front face of the cross slide. The procedure is
to first slacken the similar screw at the rear then
retighten this after adjustment to clamp the gibe
in its new position.

o

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at Seite 38
Metalldrehbank/Metal turning lathe ED1000F




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

5’

o

b A
1.36 Compound rest

It is the same procedure as cross slide. To take up for
wear on the compound rest taper gibe strip can adjust
the slotted head screw on the tool post side of the
compound rest by clockwise rotation. The procedure
is to first slacken the similar screw at the opposite
side then re-tighten this after adjustment to clamp the
gibe in its new position.

1.37 Cross slide nut

Provision is made for the elimination of backlash in
the cross slide nut, the procedure for adjustment
being as follows: take off the dust plate which is
mounted on the rear face of saddle groove, turn the
cross feed nut until it reaches the and edge of the
feed rod. Turn the socket head cap screw in a
clockwise direction as required. Care should be taken
to avoid over adjustment, a45°turn at the socket head
capscrew represents approximately 0.125(0.005")
take up of back lash.

1.38 Tailstock bed clamp

The angular lock position of the bed clamp lever is
adjusted by means of the self-locking hexagon
headed bolt located on the underside of the tailstock
and between the bed ways.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at

Metalldrehbank/Metal turning lathe ED1000F



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

NAHRADNI DILY / SPARE PARTS

11.Bed Assembly(1/2)

9 9
10 1
el 121

ﬁ@/

\‘\\J Q I{'((Q"/ ‘.”ffzr/r
%»TS” '}A@ W%%%
7

R Q
22 2ILDLT 526/ 2
28
29,
30,

31

!

<

AP

P EPWE‘ 57\58 59
j |5Qé*§' 56

i

55
\ 5354
525
B\LT\LE\ N0\ 5]

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at Seite 40

Metalldrehbank/Metal turning lathe ED1000F




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

BED ASSEMBLY (1/2)

Ne Part Ne Name Specification

1 V-Belt 0A838/0A850/0A864

5 D330A-11106 — 50Hz
D330A-11106-1 60Hz

5} GB1096 KEY 8x35

4 GB5781 hexagon(al) head tap bolt M8x 25

) GB97.1 washer 8

6 motor 240v/380v/400v-50Hz-1.5Kw

7 GB78 screw M6x8

8 GB70 SOCKET HEAD SCREW M8x30

9 GB5781 hexagon(al) head tap bolt M8x40

9a GB6170 NUT M8

10 GB70 SOCKET HEAD SCREW M12x35

11 GB97.1 washer 12

12 GB5781 hexagon(al) head tap bolt M12x40

13 D330B-11107G BRACKET

14 GB5781 hexagon(al) head tap bolt M10x30

15 GB70 SOCKET HEAD SCREW M10x35

16 GB70 SOCKET HEAD SCREW M12x40

17 GB8381 assembling pin 8x70

18 D330B-11103G BRIDGE

19 D330B-11101G BED

20 GB70 SOCKET HEAD SCREW M8x50

21 GB70 SOCKET HEAD SCREW M8x30

22 GB118 TAPER PIN 6x30

23 GB879 SPRING PIN 4x42

24 GB879 SPRING PIN 4x32

25 D330B-11203G CONTROL ROD

26 D330B-11202G FEED ROD

57 D330B-11201G FEHERRE Tr22x4-7h
D330B-11201G-1 Tr22x3.175-7h

28 GB879 SPRING PIN 5x20

29 GB70 SOCKET HEAD SCREW M6x16

30 D330B-11205G SHORT RACK

31 D330B-11204G LONG RACK

32 GB1096 Oriented key 4x50

33 D330B-11217G COLLAR

34 GB77 SCREW M8x8

35 spring 6x1x15

36 D330B-11105G-1 ASSEMBLING PIN

37 SPRING 32x3.6x50

38 D330B-11105G BRACKET

39 GB879 SPRING PIN 5x20

40 knob BM10x32

.




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

BED ASSEMBLY (1/2)

No Part Ne Name Specification
41 D330B-11206G LEVER

42 GB879 SPRING PIN 4X20
43 D330B-11104G BRACKET

44 GB78 SCREW M6 X 16
45 GB6170 NUT M6
46 GB118 TAPER PIN 6X45
47 GB7940.4 OIL CUP 6
48 GB70 SOCKET HEAD SCREW M8 X 60
49 GB78 SCREW M8 X 12
50 D330C-3012C PLECTRUM

51 GB70 SOCKET HEAD SCREW M8 X 16
52 GB818 SCREW M4 X 42
53a switch

53 D330C-11301C BOX

54 D330C-11302C COVER

55 GB818 SCREW M4 X 10
56 D330B-11210G-1 COVER 19
57 D330B-11210G-2 COVER 22
58 GB5781 HEXAGON HEAD TAP BOLT M12X 45
59 GB97.1 WASHER 12
60 GB70 SOCKET HEAD SCREW M10 X35

61 GB6170 NUT M10

-15-



MBA! POMOCI KARTY DOMU POUZIJTE U TEXTU, KTERY SE MA ZDE

ZOBRAZIT, STYL
UBERSCHRIFT 1.

11.Bed Assembly(2-1/2) A




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

BED ASSEMBLY (2/2-1)

Ne Part Ne Name Specification
1 GB70 Socket head screw M6 X 12
2 GB97.1 Tailor-made washer 6
3 D330B-14205 Splash guard
4 GB818 screw M5x8
5 GB818 screw M4 X 28
6 GB91 pin 3X 16
7 D330B-14214 Connecting rod
8 GB879 Spring pin 5x25
9 D330A-71205 backstop
10 D330A-21231 rocker
11 D330A-21230 shaft
12 D330A-21239 pin
14 D330A-21105 pulley
15 GB97.1 washer 8
16 GB70 Socket head screw M8x16
16a GB1096 key 8X20
19 D330B-14203 Oil tray
20 D330B-14204 Oil tray
24 GB70 Socket head screw M10x30
25 GB6170 Hexagon nut M10
26 GB70 Socket head screw M6 X 10
27 D330B-14201 Casting left stand
28 D330B-14210 cover
29 GB818 screw M5x12
30 D330B-14209 cover
31 D330A-11237 drawspring
32 D330A-11236 pin
33 D330A-11242 shaft
34 GB70 Socket head screw M6x40
35 GB879 Spring pin 5X40
36 D330A-11235 rocker
37 D330A-11238 Long shaft
38 D330B-14206 Angle iron
39 GB6170 Hexagon nut M6
40 GB97.1 Tailor-made washer 6
41 GB70 Socket head screw M6 X 12
42 GB879 SPRING PIN 5X28
43 D330B-14207 Baffle board
44 D330B-14212 Brake pedal
45 D330A-11241 Short shaft
46 D330B-14202 Casting right stand
47 D330B-14208 cover
48 D330B-14213 funnel

=TT



MBA! POMOCI KARTY DOMU POUZIJTE U TEXTU, KTERY SE MA ZDE

ZOBRAZIT, STYL
UBERSCHRIFT 1.

(4) [4)
(9]

{14) [16a}
{15) {17)
{16)

11.Bed Assembly(2-2/2)

(1)




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

BED ASSEMBLY (2/2-2)

Ne Part Ne Name Specification

1 GB70 Socket head screw M6 X 12

2 GB97.1 Tailor-made washer 6

3 D330B-14205 Splash guard

4 GB818 screw M5x8

5 GB818 screw M4 X 28

6 GBI pin 3IX16

7 D330B-14214 Connecting rod

8 GB879 Spring pin 5x25

9 D330A-71205 backstop

10 D330A-21231 rocker

1 D330A-21230 shaft

12 D330A-21239 pin

14 D330A-21105 pulley

15 GB97.1 washer 8

16 GB70 Socket head screw M8x16
16a GB1096 key 8X20
24 GB70 Socket head screw M10x30
25 GB6170 Hexagon nut M10
26 GB70 Socket head screw M6 X 10
29 GB818 screw M5x12
31 D330A-11237 drawspring

32 D330A-11236 pin

33 D330A-11242 shaft

34 GB70 Socket head screw M6x 40
35 GB879 Spring pin 5X40
36 D330A-11235 rocker

37 D330A-11238 Long shaft

39 GB6170 Hexagon nut M6
40 GB97.1 Tailor-made washer 6

41 GB70 Socket head screw M6 X 12
42 GB879 SPRING PIN 5X28
45 D330A-11241 Short shaft

47 D330B-14208 cover

49 D330B-14203 Oil tray

50 D330B-14204 Oil tray

51 D330B-14201 Steel Left stand

52 D330B-14210 Cover

53 D330B-14209 Cover

54 D330B-14206 Angle iron(left & right)

55 D330B-14207 Baffle board

56 D330B-14212 Brake pedal

57 D330B-14202 Steel right stand

58 D330B-14213 funnel

-19-




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

12.Head stock Assembly(1/2-2)




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

HEADSTOCK (1/2-2): PARTS LIST

Ne Part Ne Name Specification
1 D330D-21107 headstock
2 D330B-21113 Case frame
3 GB70 Socket head screw M6 X 40
4 GB879 Spring pin 5X40
5 D330A-21246 sleeve
6 D330A-21235 sleeve
7 GB819 screw M4 X8
()] D330A-11230 shaft
© GB894.1 circlip 12
10 GB70 Socket head screw M6 X 20
11 D330A-21124 cover
12 D330A-21601 gasket
13 GB3871 Oil seal SD25X40X7
14 GB276 Radial thrust bearing 6005/P5
15 D330A-21215 shaft
16 GB1096 key 6X 120
17 D330A-21217 gear
18 GB1096 key 6X50
19 D330A-21220 gear
20 D330D-21221 washer
21 GB894.1 circlip 35
22 GB894.1 circlip 22
23 GB276 Radial thrust bearing 6203
24 D330A-21106 Front plug
25 GB78 screw M8 X 16
26 GB1235 O-ring 40X3.1
27 GB70 Socket head screw M6 X 25
28 GB70 Socket head screw M4 X 12
29 D330A-21104 cover
30 D330A-21602 gasket
31 GB276 Radial thrust bearing 6204
32 D330A-21211 washer
33 D330D-21223 gear
34 D330E-21221 washer
35 D330D-21224 gear
36 GB1096 key 8X55
37 D330A-21212 shaft
38 GB1235 O-ring 47X3.1
39 D330D-21208 nut
40 D330D-21102 collar
41 D330D-21103 End cover
42 D330D-21603 gasket
43 GB297 Radial thrust bearing 32012/P5

=] =



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

HEADSTOCK (1/2-2): PARTS LIST

Ne Part Ne Name Specification
44 D330D-21207 gear

45 D330D-21227 gear

46 GB1096 key 8X 18
47 D330D-21226 gear

48 GB894.1 circlip 90

49 GB297 Radial thrust bearing 32015/P5
50 D330D-21108 Front cover

51 D330D-21605 gasket

52 D330D-21252 Tailor-made ring spring

53 D330D-21251 Tailor-made key 6X18
54 GB73 screw M6 X8
55 GB1096 key 885
56 D330D-21228 spindle

57 GB1235 O-ring 25X2.4
58 D330A-21238 shaft

59 GB893.1 circlip 42

60 GB276 Radial thrust bearing 16004
61 D330A-21237 gear

62 GB894.1 circlip 20

63 D330B-21239G shaft

64 GB3871 Oil seal 24X32X5
65 D330A21202 washer

66 GB70 Socket head screw M5 X 16
67 D330A-21101 collar

68 D330A-21604 gasket

69 D330A-21201 gear

=22 =



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

12.Headstock Assembly(2/2-2)

/%97 96
7

102 101 100 99




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

HEADSTOCK (2/2-2): PARTS LIST

Ne Part Ne Name Specification
70 D330A-21403 Shift fork

71 D330D-21121 Shift collar

72 GB1096 key 5X 14
73 GB1235 O-ring 30%X3.1
74 D330A-21240 washer

75 D330A-21402 Shift fork

76 D330A-21111 rocker

77 GB879 Spring pin 4X18
78 D330B-21236G shaft

79 GB1235 O-ring 10X 1.9
80 GB7271.3 cover BM8 X 40
81 D330A-21249 handle

82 D330A-21117 Handle base

83 GB308 Steel ball 6

84 GB2089 spring Y1-6X1X10
85 GB77 screw M8 X8
86 Position sign

87 GB818 screw M4 X8
88 GB879 Spring pin 4X50
89 D330A-21248 handle

90 GB77 screw M6 X 8
91 GB2089 spring Y1-5X1X25
92 GB308 Steel ball 5

93 D330A-21120 Handle base

94 GB78 screw M6 X 16
95 D330D-21250 Screw bushing

96 D330D-21254 spring

97 D330D-21253 Arresting pin

98 D330D-21231 cam

99 Three jaw chuck D5/200
100 GB70 Socket head screw M6 X 20
101 D330D-81201 Cam lock stud

102 GB1160.1 Qil sight A12
103 GB70 Socket head screw M6 X 25
104 D330B-21112G Cover board

105 hexagonal socket head plug M16X 1.5
106 Copper washer 16
107 D330E-21232 plug

==




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

13.Gear box Assembly(1/2)




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

13.Gearbox Assembly(2/2)

94 93 92




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

FEED GEAR BOX (1/3 & 2/3> : PARTS LIST

Ne Part Ne Name Specification
1 GB276 Radial thrust bearing 6203
2 D330B-31105 Space washer
3 GB894.1 circlip 16
4 D330B-31201 gear
5 D330B-31106 Space washer
6 GB276 Radial thrust bearing 6202
7 D330B-31107 Space washer
8 GB894.1 circlip 28
9 D330B-34201-3 gear
10 D330B-34201-2 gear
1 GB1096 key A4X22
12 D330B-34201-1 gear
13 GB894.1 circlip 20
14 D330C-0546C Circle nut
15 GB301 Thrust ball bearing 51105
16 GB70 Socket head screw M5X 14
17 D330B-31102-0 flange
18 D330B-31103 gasket
19 D330B-31101 shaft
20 GB1096 key 5X 45
21 D330B-30101 Casting case
22 D330B-37103-0 gasket
23 D330B-37102-0 bush
24 GB70 Socket head screw M6 X 14
25 D330B-37101-0 shaft
26 D330B-32102 End cover
27 D330B-32103 gasket
28 GB1096 key 4X55
29 D330B-32101 shaft
30 GB1096 key 4X80
31 D330B-35101 shaft
32 GB1096 key 4X18
33 D330B-35103 gasket
34 D330B-35102 End cover
35 D330B-33102 End cover
36 D330B-33103 gasket
(37) hexagonal socket head plug M16X1.5
(38) Copper washer 16
39 GB276 Radial thrust ball bearing 6004
40 D330B-36103 gasket

T



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

FEED GEAR BOX (1/3 & 2/3) : PARTS LIST
Ne Part Ne Name Specification
41 D330B-36102 flange
42 GB3871 Oil seal SD25X40X7
43 D330B-36101 shaft
44 D330B-32201 gear
45 D330B-32202 gear
46 D330B-32104 Space washer
47 D330B-32203 gear
48 D330B-32105 Space washer
49 D330B-35106 Space washer
50 D330B-35205 gear
51 D330B-35105 Space washer
52 D330B-35204 gear
53 D330B-35203 gear
55 D330B-35202 gear
56 D330B-35104 Space washer
57 D330B-35201 gear
58 D330B-33101 shaft
59 D330B-33201 gear
60 D330B-36104 Space washer
61 GB894.1 circlip 16
62 D330B-36201 gear
63 D330B-38102 End cover
64 D330B-38103 Rack-A
65 D330B-38104 Shift fork-A
66 D330B-38105 Rack-B
67 D330B-38106 Shift fork-B
68 D330B-38101 shaft
69 D330B-38108 Shift fork-C
70 D330B-38107 Rack-C
71 D330B-38110 Shift fork-D
72 D330B-38109 Rack-D
73 GB78 screw M5X8
74 GB1235 O-ring 12X1.9
75 D330B-38111 gear
76 GB1096 key 5X8
77 GB1235 O-ring 16X2.4
78 D330A-3054 handle
79 GB308 Steel ball 6

-28 -



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

FEED GEAR BOX (1/3 & 2/3) : PARTS LIST

Ne Part Ne Name Specification
80 GB2089 spring Y1-6 X 1X25
81 GB77 screw M8 X8
82 GB97.1 washer 6

83 GB70 Socket head screw M6 X 12
84 Position sign

85 GB818 screw M4 X 6

86 Aluminum plate

87 GB1160.1 Oil sight A16

88 GB879 Spring pin 4X25
89 GB70 Socket head screw M6 X 20
90 D330B-38112 cover

91 D330B-38113 gasket

92 GB819 screw M4 X6

93 D330B-38115 Cover-2

94 D330B-38114 Cover-1

-29 -



N'Aml POMOCI KARTY DOMU POUZIJTE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

13.Change Gearbox(1/1)




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

CHANGE GEAR BOX (3/3) : PARTS LIST
No Part Ne Name Specification
1 GB6170 Hexagon nut M10
2 GB97.1 washer 10
3 GB893.1 circlip 35
4 D330A-91208 gear
2) GB276 Radial thrust ball bearing 6003-Z
6 D330B-91209G collar
7 D330B-91101G Gear frame
8 GB6170 Hexagon nut M12
9 D330B-91210G bolt
10 GB97.1 washer 12
11 D330B-91213G-1 Space washer
12 D330B-91201G Change gear
13 D330B-91214G Space washer
14 GB901 Double-screw bolt M10X 70
15 GB1096 Key 5X 14
16
17 D330B-91212G Space washer
18 D330B-91202G Change gear
19 Change gear set cover
20 D330B-11216G Circle nut
21 D330B-11213G-1 Short double screw bolt
22 D330B-11213G-2 Long double screw bolt

-31-



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

APRON: PARTS LIST

No. Part No Name Specification
1 33-4012 Gear M1.5X 60T
2 GB879-86 Spring Pin 5X30

S 33-4024 Gear M1.5X18T
4 33-4010 Pinion Shaft M1.5X 1T
5 GB79-85 Set Screw M6X 16
6 33-4049 Sleeve

7 GB70-85 Socket Head Cap Screw MEX12
8 32-06240 Washer

9 32-06231 Gear

10 | 32-06232 Idle Shaft

11 GB70-85 Socket Head Cap Screw M5X12
12 | GB1255-76 0O-Ring

13 | 33-4026 Shaft

14 32-06429 Worm Gear

15 33-4028 Washer

16 | GB5783-86 Cap Screw M6X12
17 33-4038 Interlock Piece

18 GB6170-86 Pan Head Screw M6 X 20
19 GB77-85 Socket Head Set Screw M6 X 12
20 GB5783-86 Hexagon Head Screw MSX 20
21 33-4036 Gib

22 GB5783-86 Hexagon Head Screw M6X10
23 GB77-85 Socket Head Set Screw M6 X 35
24 GB6170-85 Hexagon Nuts M6

25 33-4040B Dial Indicator(For Imperial Use)

26 | 33-4035 Half Nut Base

27 | 33-40351/2 Half Nut

28 | GB119-86 Pin 8X16
29 | 32-06228 Worm

30 | 32-06225 Cam Shaft

31 GB80-85 Socket Head Set Screw M5X16
32 GB41-86 Hexagon Nut M5

33 33-4040A Dial Indicator(For Metric Use)

34 33-4039A Thread Dial Body(For Metric Use)

35 | 32-06206 Washer

36 GB70-85 Socket Head Cap Screw M8 X 50
37 33-4039B Thread Dial Body (For Imperial Use)

38 33-4045A Helical Gear

39 | GB95-85 Washer 8

40 | GB41-86 Hexagon Nut M8 X 50
41 33-4043 Helical Gear

42 32-06237 Spacer

43 33-4042 Helical Gear

44 33-4041 Helical Gear

-33-



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

APRON: PARTS LIST

No. Part No Name Specification
45 GB827-86 Button Head River 2X5
46 33-4048 Helical Gear Chart

47 33-4046 Indicator Table

48 Q/2G285.3 Drain Plug 1/8”

49 33-4050 Half Nut Indicator

50 GB1160-89 Oil Sight Glass A20

51 GB879-86 Spring Pin 5X35
52 GB2089-80 Compression Spring

53 GB308-77 Steel Ball

54 33-4027 Plug

55 GB879-86 Spring Pin 3X25
56 GB119-85 Pin C5X25
57 GB77-85 Socket Head Set Screw M6 X 6
58 33-4033 Lever Handle

59 33-4034 Lever

60 GB1342-73 Knob M8 X 40
61 33-4002-1 Spacer

62 33-4002 Front Cover

63 33-4047 Feed Direction Indicator

64 GB117-86 Taper Pin 5X20
65 33-4020 Cam Shaft

66 33-4022 Change Lever

67 GB2089-80 Compression Spring

68 33-4019 Bracket

69 GB70-85 Socket Head Cap Screw M6 X 35
70 CL6132-06-02 Plug

71 33-4013 Shifting Shaft

72 GB70-85 Socket Head Cap Screw M6X16
73 33-4016 Clutch Gear

74 33-4015 Clutch Gear

75 33-4014 Clutch Gear

76 33-4011 Plug

77 GB1155-79 Ball Cap

78 33-4008 Bolt

79 33-4009 Handle

80 GB818-85 Cross Recessed Head Screw M6X15
81 33-4007 Washer

82 33-4005 Handle Wheel

83 33-4006 Dial

84 GB70-85 Socket Head Cap Screw M5 X 25
85 33-4004 Bracket

86 33-4004-1 Spacer

87 GB1096-79 Double Round Head Key 5X5X20
88 33-4003 Gear Shaft

89 GB70-85 Socket Head Cap Screw M8X 30
90 GB117-85 Taper Pin 8X 40

= 3%



UBERSCHRIFT 1.

’

v

O,

I KARTY DOMU POUZIJTE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

Ve

15. Cross slide Assembly(1-1/2)

&

41

40

e

37 \38 \39

MNeRMBA! POMOC
«'\\




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

SADDLE & CROSS SLIDE (1/2-1): PARTS LIST

No Part Ne Name Specification
1 D330A-81202 collar
2 D330A-81203-2 screw M10
3 GB78 screw M6 X 25
4 D330B-51207G-1 Adjusting screw
5 D330B-51207G Handle wheel
6 GB2089 spring Y1-5X1X12
7 GB308 Steel ball 5
8 D330B-51208G Index ring
9 GB301 Thrust ball bearing 51102
10 D330B-51106G bracket
11 GB70 Socket head screw M6 X 20
12 D330B-51206G Cross leadscrew Metric or inch
13 GB1096 key 5X8
14 D330A-51201 Space washer
15 GB879 Spring pin 4X25
16 D330C-51202C gear
17 GB79 screw M6 X 8
18 D330B-51401G Copper nut
19 GB70 Socket head screw M6 X 16
20 GB70 Socket head screw M10 X 30
21 GB118 Taper pin 6X 45
22 D330A-51301 Left rubber wiper
23 GB70 Socket head screw M10X 45
24 D330B-51101G Saddle casting
25 D330A-51214 Adjusting screw
26 D330B-51212G wedge
27 D330B-51102G Cross slide
28 Staff guage
29 D330B-51203G Tailor-made nut
30 D330B-51219G Slide axis 4X 80
31 D330B-51201G washer
32 GB70 Socket head screw M8X 16
33 GB1155 Qil cup 6
34 D330A-51103 Front strip
35 GB5781 hexagon(al) head tap bolt M8 X 20
36a D330A-51215 Screw plug
36 D330A-51105 strip
37 D330A-51302 Right rubber wiper
38 D330A-51205 plate
39 GB818 Cup head screw M5X 12
40 GB83 Coach bolt M8 X 25
41 GB6170 Hexagon head nut M8
42 GB5781 hexagon(al) head tap bolt M8 X 25
43 D330A-51104 Back strip
44 D330A-51216 wedge
45 D330A-51204 plate
46 D330A-51303 Back rubber wiper
47 GB78 screw M8 X 16
48 GB78 screw M6 X 12

-36 -



UBERSCHRIFT 1.

’

v

O

I KARTY DOMU POUZIJTE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

Ve

MNeRMBA! POMOC
e”e
(’%

15. Cross slide Assembly(1-2/2)




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

SADDLE & CROSS SLIDE (1/2-2): PARTS LIST

Ne Part Ne Name Specification
1 D330A-81202 collar
2 D330A-81203-2 screw M10
3 GB78 screw M6 X 25
4 D330B-51207G-1 Adjusting screw
5 D330B-51207G Handle wheel
6 GB2089 spring Y1-5X1X12
7 GB308 Steel ball 5
8 D330B-51208G Index ring
9 GB301 Thrust ball bearing 51102
10 D330B-51106G bracket
11 GB70 Socket head screw M6 X 20
12 GB1155 Oil cup 8
13 D330B-F4003 Space washer
14 GB1096 key 4X 16
15 D330B-F4004 Connecting shaft
16 GB819 screw M3 X4
17 D330B-F4008 Tailor-made key
18 D330B-F4005 Cross leadscrew Metric or inch
19 D330B-51401G Copper nut Metric or inch
20 GB70 Socket head screw M6 X 16
21 GB301 Thrust ball bearing 51101
22 D330B-F4006 Back bracket
23 GB70 Socket head screw M8X 16
24 D330B-F4007 cover
25 GB6170 Hexagon nut M10
26 GB70 Socket head screw M10X30
27 GB118 Taper pin 6X45
28 D330A-51301 Left rubber wiper
29 GB70 Socket head screw M10X 45
30 D330B-51101G Saddle casting
31 D330A-51214 Adjusting screw
32 D330B-51212G wedge
33 D330B-51102G Cross slide
34 Staff guage
35 D330B-51203G Tailor-made nut
36 D330B-51219G Slide axis
37 D330B-51201G washer
38 GB1155 Oil cup 6
39 D330A-51103 Front strip
40 GB5781 hexagon(al) head tap bolt M8 X 20
41a D330A-51215 Screw plug
4 D330A-51105 strip
42 D330A-51302 Right rubber wiper
43 D330A-51205 plate

-38 -



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

SADDLE & CROSS SLIDE (1/2-2): PARTS LIST

Ne Part Ne Name Specification
44 GB818 Cup head screw M5 X 12
45 GB83 Coach bolt M8 X 25
46 GB6170 Hexagon head nut M8
47 GB5781 hexagon(al) head tap bolt M8 X 25
48 D330A-51104 Back strip

49 D330A-51216 wedge

50 D330A-51204 plate

51 D330A-51303 Back rubber wiper

52 GB78 screw M6 X 12
53 GB78 screw M8 X 16

-39-



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

15. Cross slide Assembly(2/2)




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

SQUARE TOOL POST: PARTS LIST

Ne Part Ne Name Specification
1 GB70 Socket head screw M8 X 16

2 Swivel slide

3 wedge

4 GB1155 Oil cup 6

S gib

6 GB2089 spring Y1-8X1X11
7 wiper

8 handle

9 Handle base

10 washer

11 GB83 Coach bolt M10 X 50
12 Tool post

13 shaft

14 plate

15 leadscrew Metric or inch
16 nut

17 GB1096 key 4X 14
18 bracket

19 GB70 Socket head screw M6 X 16
20 GB301 Thrust ball bearing 51103

21 Index ring

22 GB2089 spring Y1-5X1X12
23 GB308 Steel ball 5

24 Handle wheel

25 collar

26 bolt

27 GB78 screw M6 X 25
28 Adjusting screw

29 bolt

30 collar

31 GB80 screw M6 X 16
32 Adjusting bolt

-41 -



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

16. Tailstock Assembly(1/1)

4

~
%/

AN,




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

TAILSTOCK: PARTS LIST

Ne Part Ne Name Specification
1 sleeve
2 Copper nut Metric:4mm or inch:10TPI
3 GB70 Socket head screw M5 X 12
4 leadscrew Metric:4mm or inch:10TPI
5 GB1096 key 4X15
6 D330A-81202 collar
7 D330A-81203-1 bolt M3
8 Handle wheel
9 Spring reed
10 D330A-6010 Index ring
il End cover
12 GB1155 Oil cup 8
13 GB301 Thrust ball bearing 51102
14 Tailstock casting
15 Lock block
16 pin
17 shaft
18 handle
19 JB1342 cover M8x40
20 GB79 screw M12X 45
21 GB97.1 washer 12
22 Adjusting screw
23 GB78 screw M6 X 25
24 GB79 screw M6 X 8
25 pin
26 handle
27 eccentricity shaft
28 Draw-in bolt
29 GB879 Spring pin 4X50
30 base
31 GB70 Socket head screw M6x40
32 D330A-6042 Tailor-made washer
33 spring
34 D330A-6043 Tailor-made washer
35 Clamp plate
36 GB97.1 washer 16
37 GB6170 Hexagon nut M16

-43 -




NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

N UBERSCHRIFT 1.
o
X

17. Steady & Follow Rest




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

STEADY & FOLLOW REST: PARTS LIST

No. Part No Name Specification
1 JB1360-76 KNOB M32X8
2 GB119-86 PIN 3X18

3 3210203 COLLAR

4 32-10204 SCREW

5 32-10201 COLLAR

6 32-10401 CLAPPING HEAD

7 32-10205 NUT

8 32-10101 UPSIDE OF CENTER REST

9 GB6170-86 NUT M6

10 | GB79-85 SCREW M6X18
11 GB65-85 SCREW M6X30
12 | 32-10206 SCREW

13 | GB87986 PIN 5X24
14 | 32-10102 DOWNSIDE OF CENTER REST

15 | GB6170-86 NUT M12
16 | GB97.1-86 WASHER 12

17 | GB78-85 SCREW M6X6
18 | 32-10103 CLAMP

19 | GB37-85 SCREW M12X65
20 | 3210104 FOLLOW REST

21 GB70-85 SCREW M8X46

=45



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

: .‘n §§§§§§§m&‘ 0

7

18.Coolant system & Work light(1/1)

>
\e«'
&
©
<

Z10H



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

COOLANT SYSTEM: PARTS LIST

No. Part No Name Specification
1 32-15201 Work light

2 GB70 Socket head screw M5 X 12

3 Liquid nozzle

4 D330A-71206-2 bracket

=) GB70 Socket head screw M6 X 16

6 Lock connecting M20X 1.5
7 Plastic tube

8 GB78 screw M6 X 12

9 D330A-92202 pipe

10 Metal cooling tube

" Lock connecting M12 X1
12 D330A-92203 connecting

13 GB70 Socket head screw M5 X 12
14 | AB-12 pump

15 GB6170 Hexagon nut M5

16 | D330B-14401 Water tank

AT =



UBERSCHRIFT 1.

957999 NS

N\ 2ieg) :\\MVN

L.

h
—

\\

_t
43

D \ee

%

A

o) (S

(

NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
>




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

ELECTRIC ASSEMBLY: PARTS LIST

No. Part No Code Name Specification
1 Electric box
2 Circuitry assembly plate
3 GB818 screw M4 X 6
4 Q/CY080 TC transformer
5 GB70 Socket head screw M5 X 12
6 GB14048.4 KM3 AC Contactor JZC4-40 24V
7 GB6170 nut M5
8 Sheet Copper
9 GB818 screw M4 X 12
10 Earth sign plate
M GB97.1 washer 4
12 GB70 Socket head screw M4 X 10
13 Rubber Cushing
14 cover
15 Locker connecting M16X1.5
16 Iron locker connecting M20X 1.5
17 Locker connecting M20X 1.5
18 Junction box
19 Fixing rail clip
20 GB818 screw M5 X 15
21 transducer VFDOO7M23A
22 GB70 Socket head screw M5 X 12
23 braking resistor 70Q
24 KA Contactor relay HH54P
25 Fixing rail clip
26 GB10963.1 Qm2 Protective circuit breaker DZ47-602AC 1P
27 Fixing rail clip
28 Power switch
29 GB818 screw M4 X6
30 angle iron
31 DRC for the spindle speed
32 | GB14048.5 Indication light ADB2-22D/S 24V white
33 GB14048.5 Button switch LAY3-11X/2 380V
34 adjustable resistor
35 GB14048.5 Fast-stop knob ZB2-BE101C
36 GB14048.5 Emergency press button ZB2-BE102C
37 PVC tube ®16X 1200
38 Hemicycle clip C-16
39 Elbow connecting
40 GB818 screw M5 X 10

249 -



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

Optional accessories
------ CE safety protecting for chuck & change gears




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

CE SAFETY PROTECTING FOR CHUCK & CHANGE GEARS: PARTS LIST

No. Part No Name Specification
1 GB6170 nut M4
2 D330A-71204-1 Protecting glass
3 GB818 screw M4 X 10
4 D330A-71204 Iron cover
5 GB879 Spring pin 4X25
6 D330A-71203 shaft
7 GB70 Socket head screw M6 X 45
8 GB6170 nut M6
9 GB79 screw M6 X 16
10 D330A-71101 Casting box
11 GB818 screw M4 X 25
12 switch
13 D330A-71208 Baffle-iron

=9 =



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
N o UBERSCHRIFT 1.

>
N

2

Optional accessories
—————— Leadscrew guard




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

LEADSCREW GUARD: PARTS LIST

No. Part No Name Specification
1 D330B-1030G bracket
2 GB70 Socket head screw M5 X 10
3 D330-F3001 Spring cover
4 D330A-1034 Left bracket
5 GB70 Socket head screw M6 X 12
6 D330A-1032 Left bracket
7 D330A-1033 Right bracket
8 D330B-1029G Right bracket
9 D330A-1031 bracket

-53-



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

N o UBERSCHRIFT 1.
S

)

27

Optional accessories
------ Safety clutch for feed rod

Q, Feed rod

| @ 7
®/ B

7




MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

SAFETY CLUTCH FOR FEED ROD: PARTS LIST

No. Part No Name Specification
1 D330B-36101-01 shaft
2 GB308 Steel ball 6
3 GB879 Spring pin 4X 42
4 D330B-36101-02 clutch
) GB1358 spring Y1-6 X 1X25
6 GB77 screw M8 X8
7 GB78 screw M6 X 10
8 D330B-CS004 cover
9 GB301 bearing 51104
-55-



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

| T

UBERSCHRIFT 1.

Optional accessories
------ Simple safety protecting glass

Metalldrehbank/Metal turning lathe ED1000F



| T

NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

SIMPLE SAFETY PROTECTING GLASS PARTS LIST

No. Part No Name Specification
1 GB818 screw M6 X8

2 F1001 Iron bracket

3 F1002 shaft

4 GB818 screw M5 X8

5 F1004 Protecting glass

6 F1003 Oriented sleeve

7 GB97.1 washer 4

8 GB818 screw M4 X8

9 GB79 screw M5 X 10

-57-

Metalldrehbank/Metal turning lathe ED1000F



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

N UBERSCHRIFT 1.
sl o
0 <
.,
- B,
Optional accessories
------ Demarcation framework for longitudinal travel
3
HCJLLI"II—\NN MIAaSCIHINeErN AUsSLIia ¢ WWW.IloiZimarir=iriascriirier.ac w

Metalldrehbank/Metal turning lathe ED1000F



MoANBA! POMOCE KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

DEMARCATION FRAMEWORK PARTS LIST

No. Part No Name Specification
1 DCO003 Index ring
2 GB879 Spring pin 3X6
3 DC004 shaft
4 GB79 screw M6 X 10
5 DCO001 Casting body
6 DC002 plate
7 GB70 Socket head screw
8 GB79 screw M5 X 16

-59-



NeaVBh! PoMOCI KARTY DOMU POUZIJITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL

UBERSCHRIFT 1.

Optional Accessories
------ Taper former Assembly

34

38 37 36 35

13 14 15 16

— N m| & wn| v




MNoAMBA! POMOCI KARTY DOMU POUZIITE U TEXTU, KTERY SE MA ZDE ZOBRAZIT, STYL
UBERSCHRIFT 1.

TAPER FORMER ASSEMBLY: PARTS LIST

No. Part No Name Specification
1 GB70 Socket head screw M8 X 50
2 D330B-F4026 Casting bracket
3 D330B-F4027 strip
4 GB70 Socket head screw M6 X 25
5 D330B-F4025 shaft
6 GB70 Socket head screw M6 X 16
4 D330B-F4024 Draw bar
8 GB70 Socket head screw M6 X 14
9 D330B-F4033 Square nut
10 D330B-F4016 Fixed guide bar
11 GB70 Socket head screw M8 X 30
12 D330B-F4028 Angle staff guage
13 GB818 screw M4X6
14 D330B-F4022 Adjusting screw
15 D330B-F4020 wedge
16 D330B-F4018 Adjustable guide bar
17 D330B-F4017 rotative pin
18 D330B-F4019 slide
19 D330B-F4023 pin

20 D330B-F4021 Adjusting screw

21 GB70 Socket head screw M8 X 16
22 D330B-F4030 handle

23 GB879 Spring pin 3X16
24 D330B-F4029 bracket

25 D330B-F4031 screw

26 D330B-F4032 nut

27 GB70 Socket head screw M6 X 30
28 D330B-F4015 wedge

29 GB6170 nut M6
30 GB79 screw M6 X 25
31 D330B-F4011 Casting bracket

32 GB118 Taper pin 8X30
33 D330B-F4014 cover

34 GB819 screw M4X6
35 GB70 Socket head screw M5 X 45
36 GB70 Socket head screw M8 X 20
37 D330B-F4012 slide

38 D330B-F4013 bracket

-61 -



MANN. GARANTIEERKLARUNG

5
o
S 7/

Pouzitim originalnich dild od spole¢nosti Holzmann pouZivate dily, které spolu dokonale sedi
a jejich montaz je ¢asové méné narocna. Originalni nahradni dily zarucuji delsi zivotnost stro-
je.

UPOZORNENI

Pouziti jinych nez originalnich nahradnich dili ma za nasledek ztratu zaruky!

1.39 Objednavky nahradnich dilt

Plati:
PFi vymé&né& komponent/dild pouzivejte pouze originalni nahradni dily.

Adresu pro objednani dilG naleznete v kontaktech na zékaznicky servis v pfedmluvé této
dokumentace.

1.40 Spare part order

With original Holzmann spare parts you use parts that are attuned to each other and shorten
the installation time and elongate your machines lifespan.

IMPORTANT

The installation of non-original parts renders warranty null and void.
So you always have to use original spare parts.

You find the order address in the preface of this operation manual.

HOLZMANN Maschinen Austria & www.holzmann-maschinen.at Seite 89
Metalldrehbank/Metal turning lathe ED1000F




GARANTIEERKLARUNG

ZARUCNI PODMINKY

(Stav k 20.11.2011)

Zarucni pozadavky kupujiciho vyplyvajici z kupni smlouvy a uplatnéné u prodejce (obchodni zastoupeni firmy Holzmann)
stejné jako préva vyplyvajici z legislativy piisluné zemé zlistavaji timto prohlaenim nedotceny.

Pro tento stroj plati nasledujici zaru¢ni podminky:
A)
Zaruka zahrnuje bezplatné odstranéni vedkerych vad stroje, za predpokladu splnéni podminek dle bod@ (B-G), které ome-
zuji spravnou funkci stroje a jsou zplsobeny vadou materidlu nebo vyrobni vadou.
B)
Zaruéni doba je 12 mé&sicl, u komeréniho pouZiti 6 mésicli od dodani zboZi prvnimu kupujicimu.
K reklamaci predlozte originaini doklad o dodani zboZi a kupni doklad v pfipadé vlastniho odbéru zboZi.
)
Pro nahlaseni reklamace kontaktujte obchodni zastoupeni spole¢nosti HOLZMANN, u kterého jste vyrobek poridili a pred-
lozte nasledujici doklady:
a. Doklad o nadkupu/nebo doklad o dodavce zbozi
b. Vyplnény Servisni formular s hlasenim vady
c.  PF pozadavku na dodani nahradniho dilu kopii vykresu nahradnich dilli s vyznadenim
potfebného dilu.
D)
Priibéh fedeni reklamace a misto plnéni uréuje spole¢nost HOLZMANN GmbH.
Snadno odstranitelné vady budou odstranény obchodnim zastoupenim, u rozsahlejsich vad si vyhrazujeme pravo
na odborné posouzeni na adrese sidla firmy ¢. 4707 Haslach, Osterreich. Pokud neni v servisni smlouvé explicitné
uvedeno jinak, plati, Zze mistem pro vyfizeni reklamace je sidlo spolecnosti HOLZMANN-MASCHINEN na adrese 4707
Haslach, Osterreich. Tato zéruka vyrobce nekryje pfipadné néaklady na pfepravu zboZi do sidla firmy.
E)
Vyluky ze zaruky:
- Na dily, které vykazuji znamky opotfebeni a pfi vadach stroje, které jsou nasledkem bézného opotiebeni.
- Pfi nevhodné nebo nedbalé montazi stroje, chybného uvedeni do provozu pfip. nevhodného pfipojeni k el-
ektrické siti.
- PFi nedodrzeni pokyn( pro obsluhu stroje, nevhodném pouZiti, nestandardnich podminkach prostiedi,
nevhodnych podminkach pro provoz, nedostatecné Udrzbé a péci o stroj atd.
- PFi pouziti a/nebo zamontovani neoriginalnich dill a prislusenstvi nebo pti dodatenych Gpravach, které nejsou
schvaleny spole¢nosti HOZMANN.
- U zanedbatelnych odchylek vyrobku od jeho popisu, pficemz tyto nemaji vliv na hodnotu nebo pouziti stroje pro
dané ucely.
- PFi prekro&eni zatéZe stroje. Zejména pfi vadach zplsobenych pretizenim stroje z dlivodu jeho vytizeni pro
komercni Ucely, pro které tento stroj nebyl zkonstruovan.
F)
V ramci této zaruky jsou dalsi naroky kupujiciho nad ramec plnéni uvedeného v tomto dokumentu vylouceny.
G)
Tyto zaruéni podminky ptijiméa kupujici ze svobodné vile. Tato zaruka vyluéuje p¥ipadné prodlouZeni zaruéni doby, a to i
na nahradni dily.

SERVIS

Po uplynuti zarucni doby mohou byt opravy realizovany i u neautorizovanych servisnich firem.

K dispozici je Vam samoziejmé i nadale servis spolec¢nosti HOLZMANN-Maschinen GmbH.

V takovém pfipadé uplatnéte Vase nezavazné poptavky/reklamace s Udaji dle bodu C) na nas zakaznicky servis nebo nam
poslete vyplnény pfiloZzeny servisni formular.

Mail: service@holzmann-maschinen.at
FAX: +43 (0) 7248 61116 6

GUARANTEE TERMS

(applicable from 20.11.2011)

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at Seite 90
Metalldrehbank/Metal turning lathe ED1000F



mailto:service@holzmann-maschinen.at

GARANTIEERKLARUNG

Please consult our troubleshooting section for initial problem solving. Feel free to contact your HOLZMANN
reseller or us for Customer Support!

Warranty claims based on your sales contract with your HOLZMANN retailer, including your statutory rights,
shall not be affected by this guarantee declaration. HOLZMANN-MASCHINEN grants guarantee according to
following conditions:

A) The guarantee covers the correction of deficiencies to the tool/machine, at no charge, if it can be
verified adequately that the deficiencies were caused by a material or manufacturing fault.
B) The guarantee period lasts 12 months, and is reduced to 6 months for tools in commercial use. The

guarantee period begins from the time the new tool is purchased from the first end user. The start-
ing date is the date on the original delivery receipt, or the sales receipt in the case of pickup by the
customer.

(0] Please lodge your guarantee claims to your HOLZMANN reseller you acquired the claimed tool from
with following information:
>> Original Sales receipt and/or delivery receipt
>> Service form (see next page) filed, with a sufficient deficiency report
>> for spare part claims: a copy of the respective exploded drawing with the required spare parts
being marked clear and unmistakable.

D) The Guarantee handling procedure and place of fulfillment is determined according to HOLZMANNSs
sole discretion in accordance with the HOLZMANN retail partner. If there is no additional Service con-
tract made including on-site service, the place of fulfillment is principally the HOLZMANN Service
Center in Haslach, Austria.

E) Transport charges for sendings to and from our Service Center are not covered in this guarantee.
The Guarantee does not cover:

- Wear and tear parts like belts, provided tools etc., except to initial damage which has to
be claimed immediately after receipt and initial check of the machine.

- Defects in the tool caused by non-compliance with the operating instructions, improper
assembly, insufficient power supply, improper use, abnormal environmental conditions,
inappropriate operating conditions, overload or insufficient servicing or maintenance.

- Damages being the causal effect of performed manipulations, changes, additions made to
the machine.

- Defects caused by using accessories, components or spare parts other than original
HOLZMANN spare parts.

- Slight deviations from the specified quality or slight appearance changes that do not af-
fect functionality or value of the tool.

- Defects resulting from a commercial use of tools that - based on their construction and
power output - are not designed and built to be used within the frame of industri-
al/commercial continuous load.

F) Claims other than the right to correction of faults in the tool named in these guarantee conditions
are not covered by our guarantee.
G) This guarantee is voluntary. Therefore Services provided under guarantee do not lengthen or renew

the guarantee period for the tool or the replaced part.

SERVICE

After Guarantee and warranty expiration specialist repair shops can perform maintenance and repair jobs.
But we are still at your service as well with spare parts and/or machine service. Place your spare part / re-
pair service cost inquiry by filing the SERVICE form on the following page and send it:

via Mail to service@holzmann-maschinen.at

or via Fax to: +437248611166

HOLZMANN Maschinen Austria ¢ www.holzmann-maschinen.at m
Metalldrehbank/Metal turning lathe ED1000F



mailto:service@holzmann-maschinen.at

SERVICE FORM / SERVICE

Please tick one box from below / Bitte kreuzen Sie eine der untenstehenden an:

[1  service inquiry /
spare part inquiry /
guarantee claim /

Serviceanfrage
Ersatzteilanfrage
Garantieantrag

1. Senders information (* required) / Daten Antragsteller (* sind Pflichtfelder)

*First name, Family name / Vorname, Nachname

*Street, house number / StraBe, Hausnummer

*ZIP Code, place / PLZ, Ort

*Country / Staat

*(mobile)Phone / Telefon bzw. Maobiltel.
International numbers with country code

* E-Mail

Fax

2. Tool information / Geriteinformationen

serial number/Seriennummer:

*Machine type/Maschinentype:

2.1 Required spare parts / bendtigte Ersatzteile

Part No® / Ersatzteilnummer |Description / Beschreibung

Number/Anzahl

2.2 Problem description / Problembeschreibung

Please describe amongst others in the problem:

What has caused the problem/defect, what was the last activity before you noticed the pro-
blem/defact?

For electric problems: Have von had checked your elecimic supply and the machine already
by a certified electrician?

Bitte fiihren Sie in der Fehlerbeschreibung unter anderem an:

Was bat den Defekt verursacht bzw. was war die letzte durchgefihrte Tatighatt, beveor Ih-
nen das Problem/der Diefekt sufgefallen ist?

Bei Elekirodefekten: Wirde die Stwommuleinmg sowie die Maschine bersits von einam
Elekmrofachmann gepriaft?

3. Additional information

INCOMPLETELY FILED SERVICE FORMS CANMNOT BE PROCESSED!

FOR GUAFRANTEE CLAIMS PLEASE ADD A COPY OF YOUR ORIGINAL SALES /
DELIVEEY EECEIPT OTHEREWISE IT CANNOT BE ACCERTED.

FOR SPARE PART ORDERS PLEASE ADD TO THIS SERVICE FORM A COPY OF
THE RESPECTIVE EXPLODED DEAWING WITH THE REQUIRED S5PARE PARTS
BEING MAREED CLEARLY AND UNMISTAEARLE.

THIS HELP: US TO IDEWTIFY THE FEQUIRED SPARE PARTS FASTLY AND ACCE-
LERATES THE HANDLING OF YOUR INQUIRY.

THANE YOU FOR YOUER COOPERATION!

Bitte Beachten

M VOLLSTANDIG AUSGEFULLTE FORMULARE EONNEN NICHT EEAREEITET
WERDEN!

GARANWTIEANTRAGE EOWMEN AUSSCHLIESSLICH UNTER BEILAGE DES
KAUFBELEGES/ABLIEFERBELEGES AKZEFTIERT WERDEN.

BEI ERSATZTEILBESTELLUMGEN LEGEN 5IE DIESEM FOFMULAR. EINE KOPIE
DER. BETREFFENDEN ERSATZTEILZEICHWUNG BEI' MARKIEREN SIE DAFAUF
DIE BENOTIGTEM ERSATZTEILE. DIES ERLEICHTERT UNS DIE IDENTIFIZIE-
RUNG UND ERMOGLICHT 50 EINE RASCHERE BEARBEITUNG.

VIELEN DANE!




Sledovani vyrobku Product experience form

Po dodani nas zajima Vase spokojenost We observe the quality of our delivered products
s vyrobkem. in the frame of a Quality Management policy.

PFi procesu zlepSovani vyrobkd jsme totiz za- Your opinion is essential for further product de-
visli na Vas a Vadich zku$enostech s praci se velopment and product choice. Please let us

strojem. know about your:
- Navrhy na zlepseni vyrobku. - Impressions and suggestions for improve-
ment.
- Problg’:my, kte,ré se vyskytly v urcitych - experiences that may be useful for other us-
provoznich situacich. ers and for product design
- Vade zku$enosti, které mohou byt dllezité i - Experiences with malfunctions that occur in
pro ostatni uzivatele specific operation modes

Prosime V&s proto o zaznamenani Vasich We would like to ask you to note down your ex-
zkudenosti a poznatkl z provozu a jejich periences and observations and send them to us
zaslani na nasi adresu: via FAX, E-Mail or by post:

Moje postfehy/ My experiences:

IJméno/Name:

Vyrobek/Product:

Datum nakupu/Purchase date:
Prodejce/Purchased from:

Moje Emailova adresa/My Email:

Dékujeme za Vasi spolupraci!/Thank you for your kind cooperation!

KONTAKT / CONTACTS:
HOLZMANN MASCHINEN GmbH

4170 Haslach, Marktplatz 4 AUSTRIA
Fax 0043 7248 61116-6

service@holzmann-maschinen.at



mailto:service@holzmann-maschinen.at

